CDM3860.00I

WHEEL LOADER

PARTS BOOK




Preface

Thank you for selecting our products.

The Parts Book is specifically for the CDM860.001 wheel loader with standard configuration, which provides relevant
detailed information about all systems/assemblies/parts, including Chinese/English description, part number, specification and

quantity perunit etc.

Non-standard products configured with other brand diesel engine, transmission, axles and optional parts, and modified
loaders, e.g. coal loader, rock loader and high dump loader etc, can cause some changes in the systems/assemblies/parts,
which are not listed in the Parts Book. Product improvement or supplier alteration might make parts different. If you have any

question about the manual, please contact us or your nearest dealer.

In addition to parts description, specification and quantity, the Serial Number and Manufacture Date of specified
machine should be supplied with spare parts order, so that we can deliver you correct parts in time.

Customers are sincerely requested to give us suggestions with contactinformation on the back cover.

Lonking Holdings Limited

May, 2010




I. Diesel Engine System ... 01
1.1 Diesel engine SYSIeM ......oooiiiiiiiiiii e 01
Il. Torque Converter System ................coooiiiiiiiiii e 05
2.1 Torque converter SYSIEM .........uiiii i 05
2.2 Torque converter and Transmission oil circuit assembly ..................... 07
lIl. Transmission System ... 09
3.1 TransmisSion SYSIEM .....ccooiiiiii i 09
3.2 TransmIisSSION @SSEMDIY .......oouuiiiiiiiiiii e 11
3.3 Torque converter assembly ......cccooeieiiiiiiiiie e 15
3.4 Planet [iN€ @assembIly ........ooouiiiiiiiii e 21
3.5 Transfer case assembly ..........ccccvviiiiiiiie e 35
IV. AXIE SYSEOM ... 43
4.1 AXIE SYSIEIM o 43
4.2 Front axle @assembIy .........oocuiiiiiiiii e 45
4.3 Main reducer assembIy ..........oooiiiiiiiiiiii e 47
4.4 Differential assembly ...........occiiiiii 51
4.5 Wheel-side reducer assembly ............cccoo i 53
4.6 Rear axle assembly ... 59
4.7 Main reducer assembIy ..........oooviiiiiiiiiii e 61
4.8 Differential assembly ...........occuiiiiiii 65
4.9 Wheel-side reducer assembly .............oooiriiiiiiiiiiiiiir e 67
V. Hydro-electric speed control System ..................ccccccooiiiiiiiiiiciee e, 73
5.1 Hydro-electric speed control System .............ccccooviiiiiinc e, 73
VI. Steering Hydraulic System ................ccccoii e, 75
6.1 Steering hydraulic SYStem ..o, 75
6.2 Hydraulic Steering gear ...........ueii i 85
6.3 Steering CYIINAEr ..o 89
VII. Implement Hydraulic System .............ccccoooiiii e, 93
7.1 Implement hydraulic system ... 93
7.2 Pilot control SYStem .......c.ueiiiiiiie e 105

Contents

VIII. Service Brake System ..............cccoooiiiiiiiiiiii e 109
IX. Parking Brake System ...........cccooiiiiiiiii e 117
X.Frame System ... 121
XI. Implement Assembly System .............ccccoiiiii 129
XIL Cab SyStem ... 133
XIL Out Panel System ... 143

13.1 OUut PANEl SYSEM ....uviiiiiiiiieee e 143

13.2 Hydraulic oil tank assembly ...........ccccooiiiiiiiii e 145

13.3 Fuel tank assembly ..........oouviiiiiiiiiic e 149
XIV. Electrical System ... 153
XV TOON Kt ..t 161
XVI. Warning Mark System ............cocoiiiiiiii e 167
XVII. Greasing Points Indication Layout ........................coooiiiiiienen, 171
XVIL WIring HarN@Ss ........coooiiiiiiiiii e 172




Figure 01

sl R4 Diesel Engine system

DIESEL ENGINE

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2010

Page 01




Figure 01

sampl %4 Diesel Engine system

Item Parts number Chinese Description English Description Specification Qty Remarks
1 | LG860.01-002 KRR 5 Radiator rubber pad 4 B
2 | CDM860.01.04 S ERISYDY Radiator assembly 1 HITAR % S390407-01
3 | GB/T5783-2000 12 Fe Bolt M14X40 4 8.8
4 | GB/T97.1-2002 PE Washer 14 8
5 | GB/T93-1987 A Washer 14 8
6 | GB/T5783-2000 124 Bolt M12X30 4 8.8
7 | LG860.01-003 IKFERLAT Radiator poll rod 2
8 | cCbM860.01-001 IKFEHE KB Radiator water inlet hose 1
9 | 90003989308 LGRS Hose clamp 4 eI
10 | 612600110506 T R R Muffle air outlet hose 1 SEBLH
11 | LG860.01.02 23/ PSS MR Air foreordain cleaner 1 ARSI
12 | LG860.01.05-001 T A4 T- type anchor ear 1
13 | LG860.01.03 eI A R Diesel engine assembly 1 DHD10G0046+01
14 | 612600080789 e ALIE] Fuel oil return pipe 1 eI
15 | 90003962621 B Hollow bolt 2 el
16 | 612600080200 2 454 Sealed washer 4 Semiplay
17 | LG853.01.06 VTS HR S R Throttle pedal assembly 1
18 | GB/T5783-2000 12 Fe Bolt M6X16 3 8.8

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 02




Figure 01

sl R4 Diesel Engine system

33
34

DIESEL ENGINE

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2010

Page 03



Figure 01

sampl %4 Diesel Engine system

Item Parts number Chinese Description English Description Specification Qty Remarks
19 | GB/T93-1987 HPE| washer 6 3
20 | 612600080790 SE AL Fuel inlet pipe 1 Seh L
21 | GB/T15329.1-2003 ARAE Z[n] i I Torque converter oil return hose 1
22 | JB/T8870-1999 W 57 Hoop ©32-44 2
23 | LG853.01.02 AR A 9% [a] i s Sk Torque converter oil return connector| 1 401016-0178
24 | LG853.01-002 Wk Pressure connector 1 403727
25 | GB/T5782-2000 IR Bolt M14X70 4 8.8
26 | GB/T5783-2000 W2 fe Bolt M22X55 2 8.8
27 | GB/T97.1-2002 A Washer 22 2
28 | GB/T93-1987 A Washer 22 2
29 | GB/T899.1-2000 BB R Lockup nut M14 4 8
30 | LG860.01.06 E REEAS E-type absorber 2 EA-220
31 | GB/T6170-2000 HEE} Nut M12 2 8
32 | 612600160003 M Rubber hose 1 S ALY
33 | CDM860.01.01 IR T S Clamp (9180) 1
34 | CDM860.01-002 R TRNE RS LR Air foreordain cleaner connecting 1
sleeve
35 | LG853.01-002 Tk Pressure connector 1 403727

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 04




Figure 02

et 24 (Torque converter system)

TORQUE CONVERTER SYSTEM

COPYRIGHT © 2010

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

Page 05



Figure 02

ZiEa#4 Torque Converter System

Item Parts number Chinese Description English Description Specification Qty Remarks
1 | GB/T5785-2000 PR Bolt M10X1X40 12 AR H
2 | GB/T93-1987 A Washer 10 12 KRS E A
3 | CDM860.02.02 KR I 4% S K Oil circuit of transmission and 1
torque converter assembly
4 | GB/T5783-2000 BE A Bolt M12X35 12
5 | GB/T93-1987 2 JE Washer 12 12

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 06




Figure 03

Az s (Oil circuit of transmission and torque assembly)

| S

11

P\ AT
GO N/

&= Y
RSSO
A \Y2 WV
VAN
Y

/

OIL CIRCUIT OF TRANSMISSION AND TORQUE ASSEMBLY

COPYRIGHT © 2010

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

Page 07



Figure 03

AR Oil Circuit Of Transmission And Torque Assembly (CDM835E.02 | .02)

*2W16*1600

valve

Item Parts number Chinese Description English Description Specification Qty Remarks
1 20401-36T/20491-36T | AS4E 25 F i A & Hose from torque converter to oil 1 820
*2W16*900/270 ° filer
2 L1CH-36-27D 2 skAk Adapter 2
3 LG855.02.02.01 XUAR I oS QOil filter of transmission and torque 1 YFL-A400X25LS-G3
converter
4 L1CH-36-30D 2 skAk Adapter 1
5 20491-36TGB*2W16 B H 28 3 AR 5E AR I Hose from cooler to torque converter | M8X35 1
*2200/90 ° 8
6 20491-36TGB*2W16 ARGE 2R BV HN BRI Hose from torque converter to cooler | 8 1 2500
*2350/90 ° M8
7 GB/T5783-2000 B2 Bolt 4 8.8
8 GB/T97.1-2002 g Washer 4
9 GB/T93-1987 #h Washer 4
10 GB/T6170-2000 HEEF Nut 4 8
11 20491-36T/20411-36T | & 25 21| A i 5 20 R I Hose from oil filter to speed control 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 08



Figure 04

7S (Transmission system)

TRANSMISSION SYSTEM

COPYRIGHT © 2010

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

Page 09



Figure 04

ZEFE RS Transmission System

Item Parts number Chinese Description English Description Specification Qty Remarks
1 | LGS860C N AR S L P=Y Hydraulic transmission assembly 1
2 | GB/T5782-2000 =y Bolt M18X140 2 8.8
3 | GB/T97.1-2002 g Washer 18 2
4 | LG860.03-001 i Rubber pad 2
5 | LG860.03-002 IV 2B Arc washer 2
6 | GB/T899.1-2000 WRL) Nut M18 2
7 | GB/T5783-2000 PR Bolt M8X16 2 8.8
8 | GB/T93-1987 A Washer 8 2
9 | GB/T97.1-2002 A Washer 8 2

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 10






Figure 05

s EaR Transmission Assembly (LGS860C)
Item Parts number Chinese Description English Description Specification Qty Remarks
1 | LGS18.02 I ENFE SRR Transfer case 1
2 | GB/T119.2 £ Pin 12 X 60 1
3 | LGS860C.02 AT B HES AR Planet lines assembly 1 8
4 | LGS18-007 0 AP O-ring 12
5 | LGS18-003 W Cannula 6
6 | LGS18-004 9 A Seal gasket 1
7 | LGS18-002 TLPEAR Transition plate 1
8 | LGS18-001 25 5 Seal gasket 1 8.8
9 | GB/T93 | Washer 10 30
10 | GB/T70.1 BRET Screw M10 X 85 13
11 | 4D180L BRI R Control valve 1
12 | LGS860C-002 B Seal gasket M10 X 85 1
13 | GB/T5782 R Bolt M10 X 55 17 8
14 | GB/T119.2 £ Pin 12 X 50 1
15 | GB1235-76 0 8 O-ring 42 X 3.5 2
16 | LGS860C.01 ARKE 28 Bk Torque converter 1
17 | LGS860C-001 AT B HE AR Planet lines house 1
18 | GB/T5782 2y Bolt M14 X 70 13

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 12






Figure 05

g s Transmission Assembly (LGS860C)

*1650/270°

Item Parts number Chinese Description English Description Specification Qty Remarks
19 | GB/T93 HPE| Washer 14 13
20 | 20491-52T*2W24 k=g Qil suction pipe 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 14






Figure 06

A5 MR Torque Converter Assembly LGS860C.01

Item Parts number Chinese Description English Description Specification Qty Remarks
1 | GB/T825 I RET Eye screw M20 1
2 | LGS860C.01-001 FAK House 1
3 | LG853.03.01.12 S R Vent pipe 1
4 | GB/T894.1 34 Sprag for shaft 58 1
5 | GB/T5785 124 Bolt M10x1x40 12
6 | GB/T93 P Washer 10 36
7 | LGS18.01-002 yial Ring gear 1
8 | LGS18.01-003 W Gear 1
9 | GB/T5783 12 Fe Bolt M10%30 8

10 | GB/T5786 R Bolt M12x1.5x30 8
11 | GB/T93 HPE| Washer 12 10
12 | YJH340-13 AR LA Torque converter engine core 1
13 | GB/T5783 LY Bolt M12x45 3
14 | LGS18.01-004 bR 1 Press plate | 2
15 | LGS18.01-005 AR RS Speed gear 2
16 | GB/T276 TRVEBREm & Deep channel ball bearing 6011 4
17 | LGS18.01-006 B=iE Sleeve 2
18 | LGS860C.01-002 AR i b Speed shaft 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 16






Figure 06

A5 MR Torque Converter Assembly LGS860C.01

Item Parts number Chinese Description English Description Specification Qty Remarks
19 | LG853.03.01.10-001 o R Seal gasket 1
20 | GB/T276 VRV ER B 2K Deep channel ball bearing 6012 2
21 | GB/T5782 12 Fe Bolt M10x50 8
22 | GB/T5782 R Bolt M10%90 2
23 | GB/T5782 =y Bolt M10x65 6
24 | CBG120/20 AR IR Speed pump 1
25 | 402111L HEBK Pump pipe connector 1
26 | GB/T5625.1 B Pipe connector 6 2
27 | LGS860C.01.01 T H AL Oil pipe components 1
28 | GB/T5631.1 Bk Pipe connector 6 1
29 | LGS18.01-008 HihhEe Output gear 1
30 | LGS18.01-009 i th Output shaft 1
31 | LGS18.01-010 AR I press plate Il 1
32 | JB/T8547 EESEIN Seal ring YHx65 1
33 | GB/T276 TRVEBRE K Deep channel ball bearing 6311 1
34 | GB/T893.1 FLA# Internal sprag 120 1
35 | LGS18.01-011 Bip Gear guide seat 1
36 | JB/T8547 e BN Seal ring YHx125 2

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 18






Figure 06

A5 MR Torque Converter Assembly LGS860C.01

Item Parts number Chinese Description English Description Specification Qty Remarks
37 | LGS18.01-012 LIRSS Shaft sleeve 1
38 | LGS18.01-013 e ST AR R Thrust bearing baffle 1
39 | LGS18.01-014 PR Adjusting gasket 14
40 | GB/T301 HE S 3R %A Thrust ball bearing 51113 1
41 | LGS18.01-015 b el Separating ring 1
42 | LGS18.01-016 i N Fl Input shaft 1
43 | TYGOA-3 pERi= gt Lubricating valve 1
44 | GB/T93 #pE 8 Washer 8
45 | LGS18.01-019 Az Paper gasket 1
46 | GB/T70.1 BRET Screw M8x25 4
47 | LG853.02.01-005 B Pipe connector 2
48 | LG853.02.01-016 NP IVE S Oil temperature sensing plug Z3/8 1
49 | JB/T982 HE Combined washer 30 4
50 | LGS18.01-017 R A Cover plate paper gasket 1
51 [ LGS18.01-018 =R Cover plate 1
52 | LGS860C.01-003 1) X )l Steering drive shaft 1
53 | GB/T893.1 L34 P Internal sprag 95 1
54 | LG853.02.01-011 53 Plug 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 20






Figure 07

TEHEE R Planet Line Assembly

Item Parts number Chinese Description English Description Specification Qty Remarks
1 | GB/T812 [ W B Round nut M45x%1.5 1
2 | GB/T858 1EBHRE Stop washer 45 1
3 | LGS18.03-002 BINNES Input gear 1
4 | JB/T 8547 e BN Seal ring YHx35 2
5 | LGS18.03-001 I Oil plug 1
6 | GB/T893.1 L34 P Internal sprag 130 1
7 | GB/T283 [ A VR 1 b 7 Pillar roller bearing NUP312E 1
8 | JB/T8547 IR Seal ring YHx75 2
9 | LGS18.03-043 LN Input shaft 1

10 | LGS860C.02-001 {21 R% v &L Reverse cylinder 1
11 | GB/T119.2 £ Pin 12h6x40 2
12 | LGS18.03-004 RIS —RYE 28 Reverse gear | piston 2
13 | LGS18.03.01 BERE B0 Drive friction plate 18
14 | LGS18.03-006 EEYE B B Driving friction plate 13
15 | GB/T893.1 FLH$Y Internal sprag 95 1
16 | GB/T276 TRVEBR AR Deep channel ball bearing 6012 1
17 | LGS18.03-070 il Spring 10
18 | LGS18.03-072 A 47 Pillar pin 10

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 22






Figure 07

TEHEE R Planet Line Assembly

Item Parts number Chinese Description English Description Specification Qty Remarks
19 | LGS18.03-074 AR ) Metal seal ring 1
20 | LGS18.03-005 BT £ 28 Reverse gear planet carrier 1
21 | LGS18.03-007 Bl =y Nk Reverse gear sun gear 1
22 | GB/T309 WET Needle ¢55x%x32 72
23 | LGS18.03-075 RIS AT B 5 Reverse gear planet gear shaft 3
24 | LGS18.03-073 BIRS4T 2 Reverse gear planet gear 3
25 | LGS18.03-071 [BEE Separating sleeve 10
26 | LGS18.03-069 1R A Thrust gasket 6
27 | LGS18.03-009 By =St Reverse gear ring gear 1
28 | LGS18.03-066 & Snap ring 1
29 | LGS18.03-008 J7 RS R A Steering gear press disc 1
30 | GB/T70.1 IRET Screw M12 x 120 2
31 | LGS18.03-063 1EHER Thrust gasket 12
32 | LGS18.03-065 (S Separating sleeve 12
33 | LGS18.03-062 BURY VU RS AT B %C Forward gear IVplanet gear 6
34 | LGS18.03-068 BURS VYRS AT B 5C Forward gear IV planet gear gear 3
35 | GB/T309 WEr Needle Q4x24 180
36 | LGS18.03-012 [HIEEPEE Forward gear piston 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 24






Figure 07

TEHEE R Planet Line Assembly

Item Parts number Chinese Description English Description Specification Qty Remarks
37 | LGS18.03-011 BIRY A R Forward gear ring gear 1
38 | LGS18.03-013 H AN Y 6T Forward gear cylinder 1
39 [ GB/T893.1 FLH £ Internal sprag 125 3
40 | GB/T894.1 34 Sprag for shaft 90 1
41 | LGS18.03-010 L= ek Forward gear sun gear 1
42 | GB/T894.1 34 Sprag for shaft 60 1
43 | LGS18.03-067 BRSO RS AT A 48 Forward gear IV planet carrier 1
44 | GB/T894.1 Sl R $4 Sprag for shaft 82 2
45 | LGS18.03-014 DURY K FH%ES Gear IV sun gear 1
46 | LGS18.03-015 AR ) Metal seal ring 1
47 | GB/T276 TR VA BR Bl 7K Deep channel ball bearing 61918 3
48 | LGS18.03-018 VU 4 8] Gear IV ring gear 1
49 | LGS18.03-016 VYRS 2 Gear IV piston 1
50 | LGS18.03-017 + Snap ring 1
51 | LGS18.03-060 ZRYAT B Gear lll planet gear shaft 3
52 | LGS18.03-059 1EHER A Thrust gasket 6
53 | LGS18.03-058 [ E Separating sleeve 6
54 | GB/T309 VeXay Needle @4 x20 69

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 26






Figure 07

TEHEE R Planet Line Assembly

Item Parts number Chinese Description English Description Specification Qty Remarks
55 | LGS18.03-056 —MATER Gear lll planet gear 3
56 | GB/T119.2 exl Pin 6s6%18 Pin 12
57 | LGS17.03-051 i Clamp Clamp 10
58 | LGS18.03-061 = VYRS T Gear lll, IV cylinder 1
59 [ LGS18.03-057 = UURYETRY N 25 R Forward gear lll, IV inner seal ring 3
60 | LGS18.03-025 Tl FE 5 3¢ Belleville spring 3
61 | LGS18.03-027 TN IE Gear |l piston 1
62 | LGS18.03-029 + Snap ring 1
63 | LGS18.03-028 =R Gear lll ring gear 1
64 | LGS18.03-030 PRET Screw 1
65 | GB/T308 R Steel ball 5 1
66 | LGS18.03-031 RS L Gear Il cylinder 1
67 | LGS18.03-019 =T R Gear Il planet carrier 1
68 | LGS18.03-020 =RYKFHES Gear Ill sun gear 1
69 | GB/T70.1 BRET Screw M12x165 2
70 | LGS18.03-055 =G ZE Gear lll piston 1
71 | LGS18.03-054 il Spring 10
72 | LGS18.03-021 TR R Gear |l press plate 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 28






Figure 07

TEHEE R Planet Line Assembly

Item Parts number Chinese Description English Description Specification Qty Remarks
73 | LGS18.03-023 TRYEERE W ED A Gear Il diven friction plate 3
74 | LGS18.03.02 TRYEEBE N B Gear |l drive friction plate 4
75 | LGS18.03-022 CRY AR Gear |l clutch hub 1
76 | LGS18.03-076 34 Sprag for shaft 1
77 | LGS18.03-024 EEY e Sprag 1
78 | LGS18.03-053 TRY AR ER Gear Il outer seal ring 1
79 | LGS18.03-052 TRY N B R Gear Il inner seal ring 1
80 | JB/T8547 IR Seal ring YHx145 2
81 | LGS18.03-064 wE Sliding sleeve 1
82 | LGS18.03-042 f5a th Input shaft 1
83 | GB/T70.1 BRET Screw M12x140 2
84 | LGS18.03-026 THZE Oil plug 3
85 | LGS18.03-044 Mg Sliding sleeve 1
86 | GB/T276 TR VA R Bl 7K Deep channel ball bearing 61926 1
87 | GB/T893.1 LAY Internal sprag 180 1
88 | LGS18.03-032 e AR Metal seal ring 72 1
89 [ LGS18.03-041 — 44T B2 Gear | planet carrier 1
90 | GB/T894.1 34 Sprag for shaft 2

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 30






Figure 07

TEHEE R Planet Line Assembly

Item Parts number Chinese Description English Description Specification Qty Remarks
91 | LGS18.03-035 RS —8Y N 2 2R Reverse gear | seal ring 2
92 | LGS18.03-034 AT BN Outer seal ring 5
93 | LGS18.03-033 12 Fe Bolt M14 10
94 | GB/T97.1 PE Washer 14 10
95 | GB/T119.2 £ Pin 12h6x25 6
96 | GB/T3452.1 0 T+t pEl O-ring 92.5x3.55 1
97 | LGS860C.02-002 — R4 =Y Gear |,lll press disc 1
98 | GB/T3452.1 0 B O-ring 425x7 2
99 | GB/T119.2 £ Pin 4x12 1

100 | LGS18.03-051 TR Gear |l shaft sleeve 1

101 | LGS18.03-039 R Press plate 2

102 | GB/T5783 12 Fe Bolt M8x20 6

103 | LGS18.03-038 PR Lock gasket 6

104 | LGS18.03-040 —RY K PHES Gear | sun gear 1

105 | LGS18.03-045 1R Thrust gasket 6

106 | LGS18.03-046 — AT B % Gear | planet gear 3

107 | LGS18.03-050 —RYAT B T Gear | planet gear shaft 3

108 R Needle bearing K28x35x18 6

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 32






Figure 07

TEHEE R Planet Line Assembly

Item Parts number Chinese Description English Description Specification Qty Remarks
109 | LGS18.03-037 — R4 Gear | ring gear 1
110 | LGS18.03-048 L Spring 20
111 | LGS18.03-047 [ A3 Pillar pin 5
112 | LGS18.03-036 — R4 L Gear | cylinder body 1
ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 34






Figure 08

BB R Transfer Case Assembly

Item Parts number Chinese Description English Description Specification Qty Remarks
1 | GB/T5783 PR Bolt M10x30 24
2 | GB/T93 A Washer 10 38
3 | LGS18.02.02-001 AR Cover plate 1
4 | LGS18.02.02-002 Gl Spring shim 1
5 | GB/T867 wET Rivet 2.5%6 2
6 | GB/T3452.1 0 JEHE O-ring 92.5x3.55 1
7 | LGS18.02.04-002 Ttk Magnet 3
8 | LGS18.02.04-001 Tk 38 Magnet bracket 1
9 | LGS18.02.03 E A Filter screen 1

10 | 402111L HEBK Pump pipe connector 1
11 | JB/T982 2H & 8 Combined washer 30 1
12 | LGS18.02-010 T ZE Oil drain plug 1
13 | GB/T3452.1 0 JElE O-ring 37.5%2.65 1
14 | GB1235-76 0 %P O-ring 45%3.5 1
15 | LG853.03.01-019 5 Press cover 18
16 | GB/T5783 WA Bolt M10x35 4
17 | LGS18.02-007 = Cover 1
18 | 13050-10 oS Oil check plug NPT1/4 2

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 36






Figure 08

BB R Transfer Case Assembly

Item Parts number Chinese Description English Description Specification Qty Remarks
19 | GB/T93 HPE| Washer 20 12
20 | GB/T5783 W24 Bolt M20x60 12
21 | 403059-064D JiINiik=95Y5% Qil filling pipe assembly 1
22 | LGS18.02.01-006 i sh ik e Driven output gear 1
23 | GB/T283 [ 1l Pillar roller bearing NU2214E 1
24 | GB/T3452.1 0 JEHE O-ring 60x3.55 1
25 | LGS18.02.01-008 e Separating sleeve 1
26 | GB1235-76 0 R O-ring 145x3.1 1
27 | GB/T13871 (R ES Frame oil seal B80x100x10 2
28 | GB/T13871 EEE Frame oil seal B80 x 100 x 10 2
29 | LGS18.02.01-007 By b K JaE Front bearing seat 1
30 [ LGS18.02.07 i sh a8 2k 3 e Brake mounting bracket 1
31 | GB/T93 HPE Washer 14 8
32 | GB/T5782 12 fe Bolt M14 x 55 8
33 | LGS18.02.01.01-002 5 2 55 Dust proof cover 1
34 | LGS18.02.01.02-001 FIE s pr ey Front output flange 1
35 | LG855.03.01-002 GalFIES Brake disc 1
36 | GB/T93 EY Washer 16 8

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 38






Figure 08

BB R Transfer Case Assembly

Item Parts number Chinese Description English Description Specification Qty Remarks
37 | GB/T5786 PR Bolt M16x1.5x35 8
38 | GB/T5780 124 Bolt M12x55 2
39 | GB/T93 g Washer 12 8
40 | LGS18.02.01-001 R Press plate 2
41 | LG855.03.01.03 %5 s Parking brake 1
42 | GB/T5783 e Bolt M12x35 ( 10.9 ) 4
43 | GB/T5783 PR Bolt M12 x 35 6
44 | LGS18.02-004 = Cover 1
45 | GB/T5782 12 Fe Bolt M10 x 40 4
46 | GB/T3452.1 0 Bk O-ring 170 x 5.3 1
47 | LGS18.02-002 SSREN Suspender plate 2
48 | LGS18.02-003 Kk 55 Big end cover 1
49 | GB1235-76 0 Bk O-ring 420 x 8.6 1
50 | LGS18.02-006 e Adjusting shim 14
51 | GB/T297 [ HEVR Tl K Taper roller bearing 32926 2
52 | LGS18.02-005 v EBA R Drive output gear 1
53 [ LGS18.02-001 S EhiESE AR Transfer case body 1
54 | LGS18.02.06 2 m Mounting bracket 2

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 40






Figure 08

BB R Transfer Case Assembly

Item Parts number Chinese Description English Description Specification Qty Remarks
55 | GB/T3452.1 0 Bk O-ring 115x3.55 1
56 | GB/T3452.1 0 T O-ring 92.5x3.55 1
57 | LGS18.02.01-004 Ji A i Rear bearing seat 1
58 | LGS18.02.01-005 f5a Output shaft 1
59 | LGS18.02-008 EaEn s Seal gasket 2
60 | LGS18.02-009 s Seal gasket 1
61 | LGS18.02.05 [5] yih & 2H ALF Qil return pipe components 1
62 | GB/T297 [ 4 V28 1 B Taper roller bearing 32014 2
63 | LGS18.02.01-003 R Adjusting shim 14
64 | GB/T3452.1 0 Bk O-ring 112x3.55 1
65 | LGS18.02.01-002 MHEPAT Oil seal seat 1
66 | GB/T5782 12 Fe Bolt M10x100 6
67 | LGS18.02.01.01-001 ek Rear output flange 1
68 | GB/T3452.1 0 R O-ring 54.5x5.3 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 42



Figure 09

B R4 (Axle system)

AXLE SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2010

Page 43



Figure 09

i 24 Axle System
Item Parts number Chinese Description English Description Specification Qty Remarks
1 | LG860.04.01 B SR BN L % Front axle assembly 1
2 | GB/T5785-2000 Loy Bolt 14X1.5X50 16
3 | GB/T889.2-2000 By R bRk Lock nut M14X1.5 24 8
4 | LG860.04.02 GCIREEERSYR Front drive shaft assembly 1
5 | LG860.04.06 A [E] 37 7K Intermediate support 1
6 | LG860.04.03 o e Intermediate/Rear drive shaft 2
assembly
7 | GB/T57832000 W2 fe Bolt M16X50 4 8.8
8 | GB/T93-1987 | Washer 16 4
9 | GB/T57852000 WA Bolt M14X1.5X55 8
10 | GB/T2980-2001 ®hh Tyre 23.5-25-20PR TT E-3 4
11 | LG860.04.07 L) SYE Rim assembly 4
12 | LG860.04-002 JE MR Rear axle bolt 8 8
13 | GB/T889.2-2000 55 A WE HE Lock nut M30X2 16
14 | LG860.04.05 J5 XS K Rear axle assembly 1
15 | LG860.04-001 AU Front axle bolt 8
16 | GB/T97.1-2002 235 Washer 16 4

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 44






Figure 10

HTIREIHF SR Front Axle Assembly

Item Parts number Chinese Description English Description Specification Qty Remarks
1 | LG860.04.01.01 I E 28 e % Wheel- side reducer assembly 2
2 | LG853.04.01.03 AL ) Bh 28 MO Caliper disc brake assembly 4
3 | LG853.04.01.03.02 #5h Fr Brake plate 8
4 | GB/T5785-2000 R Bolt M20X1.5X56 16
5 | GB/T93-1987 A Washer 20 16
6 | LG860.04.01.02-003 i sh 4k S e Brake disc bracket 2
7 | LG860.04.01.02-002 S A End shaft 2
8 | LG860.04.01-001 SRl Axle shaft 2
9 [ LG860.04.01.03 ERBuE Y Main reducer assembly 1

10 | LG860.04.01.02-001 M 7% Axle case 1
11 | LG853.04.01.04 BERE Vent pipe 1
12 | GB6173-86 WRER) Nut M10X1 1
13 | GB/T5786-2000 LY Bolt M14X1.5X35 10
14 | GB/T93-1987 A Washer 14 14
15 | GB/T5786-2000 12 Fe Bolt M14X1.5X45 2
16 | GB/T5786-2000 LY Bolt M14X1.5X60 2
17 | GB/T119.2 £ Pin 12X35 2
18 | LG853.04.01-023 TR ZE Plug 2

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 46






Figure 11

R AS S . Main Reducer Assembly

Item Parts number Chinese Description English Description Specification Qty Remarks
1 | LG50F.04301A BB R R Lock nut 1
2 | LG50F.04302A 25 Washer 1
3 | LG860.04.01.03.01 L2 B Input flange assembly 1
4 | GB/T9877.1 THE Oil seal M20X1.5X56 2
5 | LG50F.04305A b Seal cover 20 1
6 | GB/T5785 BE A Bolt 7
7 | GB/T93 HPE| Washer 7
8 | GB/T297 Thk Bearing 1
9 | LG50F.04307A AR E Bearing separating sleeve 1 4
10 | LG50F.04308A A 7 bearing seat 1
11 | GB/T297 Bk Bearing 1
12 | LG860.04.01.03.02-001| 3= hl e s v 5 Drive spiral bevel gear M10X1 1 ( mUHEH )
13 | GB/T894.1 E Sprag M14X1.5X35 1
14 Tk Bearing 14 1
15 | LG860.04.01.03.03-001| FL242 Support M14X1.5X45 1
16 | LG860.04.01.03-001 B IR R Adjusting nut M14X1.5X60 2
17 | LG860.04.01.03.04 FEIR AR IR Differential assembly 12X35 1
18 | LG860.04.01.03.03-002| #i& & Bearing sleeve 14 2

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 48







Figure 11

R AS S . Main Reducer Assembly

Item Parts number Chinese Description English Description Specification Qty Remarks
19 | LG50F.04325A IR Bolt 4
20 | LG50F.04326A iy Iron wire 16#X500 2
21 | GB/T32.1 12 Fe Bolt M10X1X20 2
22 | GB/T932 gl Washer 10 2
23 | LG50F.04327A B Lock plate 2
24 | LG50F.04331A R Adjusting shim 1 4
25 | LG50F.04332A Ak Adjusting shim JE
26 | GB/T5785 12 Fe Bolt M12X1.5X50 1
27 | GB/T93 A Washer 12 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 50






Figure 12

eSS & Differential Assembly

Item Parts number Chinese Description English Description Specification Qty Remarks
1 [ VS T Tt Taper roller bearing K580/K572X 2
2 | GB/T6187 SN Nut M14X1.5 12
3 | LG860.04.01.03.04-001 FEIR A IR A Differential bolt 8
4 | LG860.04.01.03.04.01-001 | Z=iE 25511 Differential casell 1
5 | LG860.04.01.03.02-002 W Sh 2 A Driven spiral bevel gear 1
6 | GB/T5785 WAL Bolt M14X1.5X50 12
7 | LG50F.04318A et G E I Axle shaft gear gasket 2
8 | LG50F.04317A el 5% Axle shaft gear 2
9 | LG50F.04320A HEN I Bevel gear gasket 4

10 | LG50F.04321A T4 Cross 1
11 | LG50F.04319A e Bevel gear 4
12 | LG50F.04315A A ] Differential case | 1
13 | LG50F.04323A FEIH AR R) Differential nut 8

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 52






Figure 13

VN2 S K Wheel- Side Reducer Assembly

Item Parts number Chinese Description English Description Specification Qty Remarks
1 | GB/T5783 BEFE Bolt M12X25 7
2 | GB/T93 #H Washer 12 7
3 | LG860.04.01.01-006 il v 55 Wheel-side end cover 1
4 | GB/T119.1 S| Pin 14m6X35 2
5 | LG50F.04413A Pk Block 1
6 | LG50F.04412A EX DR Axle shaft stopper 1
7 | LG50F.04411A H|E Washer 2
8 | LG50F.04417A A JE| Washer 1
9 | LG50F.04418A T ZE Oil plug 1

10 | LG860.04.01.01-004 iTEZE Planet carrier 1
11 | LG860.04.01.01-001 1T B R R4 5T Planet gear bracket house 1
12 | GB/T894.1 y Sprag 50 1
13 | LG860.04.01.01-007 KPH# Sun gear 1
14 | LG860.04.01.01-009 RS Separating sleeve 1
15 | LG860.04.01.01-010 RIS Round nut 2
16 | GB/T858 # Washer 105 1
17 | LG860.04.01.01-011 HEE Taper sleeve 1
18 | LG860.04.01.01.01-001 PN P S A A Inner ring gear support disc 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 54






Figure 13

VN2 S K Wheel- Side Reducer Assembly

Item Parts number Chinese Description English Description Specification Qty Remarks
19 | LG860.04.01.01.01-003 PN 15 Bl Inner ring gear 1
20 | LG860.04.01.01.01-002 S Snap ring 1
21 | GB/T297 MK Bearing 32030 1
22 | LG860.04.01.01-016 g Wheel rim bolt 16
23 | LG860.04.01.01-012 Wk Wheel hub 1
24 | GB/T6171 BR L) Nut M20X1.5 16
25 | GB/T93 P Washer 20 16
26 | LG860.04.01.01-013 H5h 4 Brake disc 1
27 | GB/T93 g Washer 20 14
28 | GB/T5785-2000 BEFE Bolt M20X1.5X50-10.9 14
29 | LG860.04.01.01-015 e Shaft sleeve 1
30 | GB/T9877.1 i Oil seal FB180X210X15 2
31 | LG860.04.01.01-014 PR Oil baffle 1
32 | GB/T297 M7k Bearing 32028 1
33 | LG860.04.01.01-008 TER Planet gear 4
34 | LG860.04.01.01-003 4 Bl Sprag 8
35 | GB/T309-84 wEr Needle 6*30 248
36 | LG860.04.01.01-002 (RS Separating sleeve 4

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 56






Figure 13

VN2 S K Wheel- Side Reducer Assembly

Item Parts number Chinese Description English Description Specification Qty Remarks
37 | LG860.04.01.01-005 AT 2R Planet gear shaft 4
38 | GB/T93 | Washer 14 24
39 | GB/T5785-2000 AL Bolt M14X1.5X40 24
40 | LG50F.04411A HJE Washer 1
41 | LG50F.04416A W2 IE Plug screw 1
42 | GB/T5783 WAL Bolt M10X25 7
43 | GB/T93 # Washer 10 7

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 58







Figure 14

JEIEEIHF SR Rear Axle Assembly

Item Parts number Chinese Description English Description Specification Qty Remarks
1 | LG860.04.01.01 B0 P B L K Wheel-side reducer assembly 2
2 | LG853.04.01.03 IS PR IS Caliper disc brake assembly 4
3 | LG853.04.01.03.02 #zh B Brake plate 8
4 | GB/T5785-2000 WA Bolt M20X1.5X56 16
5 | GB/T93-1987 HPE| Washer 20 16
6 | LG860.04.01.02-003 Hlsh e Brake disc bracket 2
7 | LG860.04.01.02-002 it il End cover 2
8 | LG860.04.01-001 ek Axle shaft 2
9 [ LG860.04.05.02 BRIy Main reducer assembly 1

10 | LG860.04.01.02-001 Mo Axle case 1
11 | LG853.04.01.04 ERE Vent pipe 1
12 | GB6173-86 W25} Nut M10X1 1
13 | GB/T5786-2000 A Bolt M14X1.5X35 10
14 | GB/T93-1987 A Washer 14 14
15 | GB/T5786-2000 B2 4 Bolt M14X1.5X45 2
16 | GB/T5786-2000 A Bolt M14X1.5X60 2
17 | GB/T119.2 £ Pin 12X35 2
18 | LG853.04.01-023 W2 g Pulg 2

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 60






Figure 15

FE R 2 S A Main Reducer Assembly

Item Parts number Chinese Description English Description Specification Qty Remarks

1 | LG50F.04301A B KR Lock nut 1

2 | LG50F.04302A A Washer 1

3 | LG860.04.01.03.01 HINTE 22 K Input flange assembly 1

4 | GB/T9877.1 HE=] Oil seal FB80X100X10 2

5 | LG50F.04305A b Seal cover 1

6 | GB/T5785 Iy Bolt M14X1.5X55 7

7 | GB/T93 H|E Washer 14 7

8 | GB/T297 L7 Bearing 31313E/P6X 1

9 | LG50F.04307A AR E Bearing separating sleeve 1 24
10 | LG50F.04308A T 7 R Bearing seat 1
11 | GB/T297 MK Bearing 31314E/P6X 1
12 | LG860.04.05.02.01-001 TN IE e L R Driving spiral bevel gear 1
13 | GB/T894.1 4 Sprag 90 1
14 LS Bearing NJ2307X9 1
15 | LG860.04.01.03.03-001 iR Support 1
16 | LG860.04.01.03-001 VRN R Adjusting nut 2
17 | LG860.04.01.03.04 AR M Differential assembly 1
18 | LG860.04.01.03.03-002 K E Bearing sleeve 2

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 62






Figure 15

FE R 2 S A Main Reducer Assembly

Item Parts number Chinese Description English Description Specification Qty Remarks
19 | LG50F.04325A T2 Bolt 4
20 | LG50F.04326A Bt Iron wire 16#X500 2
21 | GB/T32.1 Iy Bolt M10X1X20 2
22 | GB/T932 #H Washer 10 2
23 | LG50F.04327A B R Lock plate 2
24 | LG50F.04331A TR Adjusting shim 14
25 | LG50F.04332A TR Adjusting shim 14
26 | GB/T5785 124 Bolt M12X1.5X50 1
27 | GB/T93 HPE Washer 12 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 64






Figure 16

eSS & Differential Assembly

Item Parts number Chinese Description English Description Specification Qty Remarks
1 R4 VE Tl & Taper roller bearing K580/K572X 2
2 | GB/T6187 SN Nut M14X1.5 12
3 | LG860.04.01.03.04-001 ZE IR IR AR Differential bolt 8
4 | LG860.04.01.03.04.01-001 | Z=iHE 2855 11 Differential case I 1
5 | LG860.04.05.02.01-002 W Sh 2 A Driven spiral bevel gear 1
6 | GB/T5785 Iy Bolt M14X1.5X50 12
7 | LG50F.04318A HEh UGS Axle shaft gear washer 2
8 | LG50F.04317A A Shaft gear 2
9 | LG50F.04320A HEGEC Bevel gear washer 4

10 | LG50F.04321A T4 Cross 1
11 | LG50F.04319A HENFS Bevel gear 4
12 | LG50F.04315A R Differential case | 1
13 | LG50F.04323A FETE SRR E) Differential nut 8

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 66






Figure 17

BINEHESS S Wheel-Side Reducer Assembly

Item Parts number Chinese Description English Description Specification Qty Remarks
1 | GB/T5783 WA Bolt M12X25 7
2 | GB/T93 e Washer 12 7
3 | LG860.04.01.01-006 il v 55 Wheel-side end cover 1
4 | GB/T119.1 S| Pin 14m6X35 2
5 | LG50F.04413A Pk Block 1
6 | LG50F.04412A EX DR Axle shaft stopper 1
7 | LG50F.04411A H|E Washer 2
8 | LG50F.04417A A JE| Washer 1
9 | LG50F.04418A T ZE Oil plug 1

10 | LG860.04.01.01-004 TR Planet bracket 1
11 | LG860.04.01.01-001 AT BB IRAN T Planet gear carrier house 1
12 | GB/T894.1 y Sprag 50 1
13 | LG860.04.01.01-007 KPH# Sun gear 1
14 | LG860.04.01.01-009 RS Separating sleeve 1
15 | LG860.04.01.01-010 RIS Round nut 2
16 | GB/T858 #H Washer 105 1
17 | LG860.04.01.01-011 HEE Taper sleeve 1
18 | LG860.04.01.01.01-001 PN P S A A Inner ring gear support 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 68






Figure 17

BINEHESS S Wheel-Side Reducer Assembly

Item Parts number Chinese Description English Description Specification Qty Remarks
19 | LG860.04.01.01.01-003 PN 15 Bl Inner ring gear 1
20 | LG860.04.01.01.01-002 S Snap ring 1
21 | GB/T297 el Bearing 32030 1
22 | LG860.04.01.01-016 g Wheel rim bolt 16
23 | LG860.04.01.01-012 Wk Wheel hub 1
24 | GB/T6171 W25} Nut M20X1.5 16
25 | GB/T93 H|E Washer 20 16
26 | LG860.04.01.01-013 H5h 4 Brake disc 1
27 | GB/T93 HPE Washer 20 14
28 | GB/T5785-2000 A Bolt M20X1.5X50-10.9 14
29 | LG860.04.01.01-015 e Shaft sleeve 1
30 | GB/T9877.1 MiiE) Oil seal FB180X210X15 2
31 | LG860.04.01.01-014 PR Oil baffle 1
32 | GB/T297 M7k Bearing 32028 1
33 | LG860.04.01.01-008 TER Planet gear 4
34 | LG860.04.01.01-003 4 Bl Sprag 8
35 | GB/T309-84 RET Needle 6*30 248
36 | LG860.04.01.01-002 (RS Separating sleeve 4

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 70






Figure 17

BINEHESS S Wheel-Side Reducer Assembly

Item Parts number Chinese Description English Description Specification Qty Remarks
37 | LG860.04.01.01-005 AT 2R Planet gear shaft 4
38 | GB/T93 | Washer 14 24
39 | GB/T5785-2000 AL Bolt M14X1.5X40 24
40 | LG50F.04411A HJE Washer 1
41 | LG50F.04416A W2 IE Plug screw 1
42 | GB/T5783 WAL Bolt M10X25 7
43 | GB/T93 # Washer 10 7

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 72




Figure 18

R EEMN RS Electro-Hydraulic Shift Control System

ELECTRO-HYDRAULIC SHIFT CONTROL SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2010

Page 73



Figure 18

HEEEENRY Electro-Hydraulic Shift Control System

Item Parts number Chinese Description English Description Specification Qty Remarks
1 | LG860.05.01 BN FHE Control handle 1 DW-3( miPUEPY )
2 | LG856.05.08A FHEE R Handle harness 1
3 | LG860.05.04 Pl s Controller 1
4 | LG860.05.03 HEJRZR R Power harness 1
5 | GB/T70.1-1985 7S F R A S B 4T Hexagon socket pillar head screw M8X25 4 8.8
6 | GB/T93-1987 2 JE Washer 4
7 | GB/T97.1-2002 PE Washer 4
8 | LG860.05.02 BRY\ R R Control valve bundle 1
9 | LG856.05-001 FWrtE Handle bush 2

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 74



Figure 19

#RBERS Hydraulic Steering system

HYDRAULIC STEERING SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2010

Page 75



Figure 19

#RBERS Hydraulic Steering system

Item Parts number Chinese Description English Description Specification Qty Remarks
1 | GB/T3452.1-2005 O JEHE O-ring 32.5X3.55 3
2 | GB/T5783-2000 124 Bolt M10X30 16 8.8
3 | GB/T93-1987 g Washer 10 30
4 | LG860.06.02 MER PF D4 Flow valve pipe for PF 1
5 | 20411-36T/87311-20 TR TR R 3 v e Flow amplifying valve oil inlet hose 1
*2N16*560
6 | FL-20 2=k Flange holder 3
7 | GB/T5783-2000 12 fe Bolt M12X40 8 8.8
8 | GB/T93-1987 gl Washer 12 19
9 | GB/T3452.1-2005 O JEHE O-ring 37.5X3.55 3
10 | GB/T5782-2000 B2 Bolt M12X110 3 8.8
11 | LG860.06.01 et e zaEin Hydraulic steering gear 1
12 | GB/T97.1-2002 A Washer 10 12
13 | L1DH-16-20 Ak Adapter 4
14 | 20511-16T*1W05*1250 | 4 [a) 25 [0y e & Steering gear oil return hose 1
15 | GB/T3452.1-2005 O O-ring 47.5X3.55 1
16 | GB/T5783-2000 12 fe Bolt M12X35 4 8.8
17 | FL-24 HER Flange holder 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 76



Figure 19

#RBERS Hydraulic Steering system

HYDRAULIC STEERING SYSTEM

COPYRIGHT © 2010

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

Page 77



Figure 19

#RBERS Hydraulic Steering system

Item Parts number Chinese Description English Description Specification Qty Remarks

18 | CDM860.06.03 e 42 AN Steering pump oil inlet pipe 1

19 | LCC-27 —iEEk T- connector 1

20 | ¢51X4-L486 FETa) S o e g Steering pump oil suction hose 1

21 | JB/T8870-1997 W 57 Hoop $51~70 4

22 | CDM860.06.04 Wz R A Y AN Oil suction transition pipe 1

23 | 51X4-L520 o R Transition hose 1

24 | LG860.06.05 5 25 B8 [a g ot Y AN Rear frame oil return transition pipe 1

25 | GB/T5783-2000 Loy Bolt M10X40 2 8.8
26 | LG860.06-001 JEAR Press plate 1

27 | L8C-16 BRELA B Nut 4 8
28 | L6D-16 TR Sk Adapter 4

29 | 20412-36T*2N16*1260 | & [n) et i e & Steering articulated oil inlet hose 1

30 | 20511-16T*2W05*1152 | g S 4z I Pilot control hose 2

31 | 20411-27T*2W12*1260 | % [q) 432 [l yh IR & Steering articulated oil return hose 1

32 | FL-16 I Flange holder 2

33 | 20411-27T/87391-20 BRI 5] v i Flow amplifying valve oil return hose 1

*2W12*540
34 | 20411-27T*2W12*650 | #& |a)yh L 6] i & Hose between steering cylinder 2

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 78



Figure 19

#RBERS Hydraulic Steering system

HYDRAULIC STEERING SYSTEM

COPYRIGHT © 2010

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

Page 79



Figure 19

#RBERS Hydraulic Steering system

Item Parts number Chinese Description English Description Specification Qty Remarks
35 | 87311-16/20411-27T MERCKE B HORE Flow amplifying valve hose for B 1
*2W12*550
36 | ZLF25A11 B Flow amplifying valve 1 [NE /S
37 | L1DH-16-14 AR Adapter 2
38 | 20511-16T/20591-16T | b MR Pilot hose for B 1
*2W05*800
39 | LG860.06.06 A B ) g R R s AN Big chamber pipe of right steering 1
cylinder
40 | 700M-22 BAIEFE Articulated bolt 4
41 | JB/T982-1977 pE washer 22 8
42 | 20591-16T*2W05*580 | a LSRR Pilot hose for A 1
/180°
43 | CDM855.06.14 A B ) YT Right steering cylinder 1
44 | LG860.06.07 A T I L /N R AN Small chamber pipe of right steering 1
cylinder
45 | 20511-16T/20591-16T | & [a) s il E Steering gear oil outlet hose 2
*1W05*1152 Rear frame oil inlet pipe
46 | LG860.06.08 Ja ZE SR AN Steering pump oil outlet hose 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 80



Figure 19

#RBERS Hydraulic Steering system

HYDRAULIC STEERING SYSTEM

COPYRIGHT © 2010

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

Page 81



Figure 19

#RBERS Hydraulic Steering system

Item Parts number Chinese Description English Description Specification Qty Remarks

47 | 20411-36T/87311-20 a4 B Steering pump oil outlet hose 1
*2N16*1850

48 | GB/T5783-2000 12 Fe Bolt M12X40 4 8.8

49 | GB/T97.1-2002 | Washer 12 4

50 | P7600-F80NL467 6G | #:[q% Steering pump 1 MEL ST

51 | 20411-27T/20491-27T | & R4 HI B Hose from steering gear to cooler 1
*1W12*3300

52 | 20491-27T*1W12*3000 | 51 [a] i i 55 Cooling oil return hose 1
/90 °

53 | 20411-27T*1W12*3100 | A& Cooling hose 1

54 | LG860.06.09 T 0] 2 HH e AR Steering pump oil outlet transition board 1

55 | GB/T5782-2000 12 Fe Bolt M10X65 4 8.8

56 | 20511-16T*1WO05*1600 | %% ] 25 3ty I & Steering gear oil inlet hose 1

57 | LG860.06.10 ez AN AN AL T RE Small chamber pipe of left steering cylinder 1

58 | 20411-27T/87311-16 WMEBCRE A ORE Flow amplifying valve hose A 1
*2W12*640

59 [ LG860.06.11 T 2R 28 Bl yh o Ve A Front frame oil return transition pipe 1

60 | LG860.06.12 B ZE 28 i g o A Front frame oil inlet transition pipe 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 82



Figure 19

#RBERS Hydraulic Steering system

HYDRAULIC STEERING SYSTEM

COPYRIGHT © 2010

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

Page 83



Figure 19

#RBERS Hydraulic Steering system

Item Parts number Chinese Description English Description Specification Qty Remarks
61 | CDM855.06.13 B ) JH T Left steering cylinder 1
62 | LG860.06.13 ez AN KA N A LR Big chamber pipe of left steering cylinder 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 84



Figure 20

AWEE ML Hydraulic Steering Gear (LG860.06.01)

HYDRAULIC STEERING GEAR

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 85



Figure 20

2WER AL Hydraulic Steering Gear (LG860.06.01)

block

Item Parts number Chinese Description English Description Specification Qty Remarks
1 | GB/T6170 BEL) Nut M10 1
2 | GB/T93 A Washer 10 5
3 | GB/T97.1 g Washer 10 1
4 | LG855.06.02.01 Gk NSy Steering wheel assembly 1
5 | LG853.06.02.02 B HE Conducting sleeve 1
6 | GB/T5783 12 Fe Bolt M6 x 12 2
7 | GB/T93 HPE| Washer 6 3
8 | LG853.06.02-001 H, 401 [ 58 AR Electronic lock securing board 1
9 | LG853.06.02.03 H A T [ 2B Combined switch securing board 1

10 | GB276-89 FRB A O BR A K Single row radial ball bearing 104 1
11 | GB/T5783 124 Bolt M6 x 20 1
12 | LG853.06.02.04 e a) Steering shaft 1
13 | LG853.06.02.05 HMEE Outer shealth 1
14 | GB/T5782 124 Bolt M10 x 85 4
15 | GB/T301-1995 TR Bl Roller bearing 51106 1
16 | LG853.06.02.08 B A Pipe seat 1
17 | BZZ3-E50C LR AL Hydraulic steering gear with valve 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 86



Figure 20

AWEE ML Hydraulic Steering Gear (LG860.06.01)

HYDRAULIC STEERING GEAR

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 87



Figure 20

2WER AL Hydraulic Steering Gear (LG860.06.01)

Item Parts number Chinese Description English Description Specification Qty Remarks
18 | LG853.06.02-003 LR Adjusting gasket 1
19 | GB/T6170 HEEF Nut M6 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 88



Figure 21

L Steering Cylinder (CDM855.06.13/CDM855.06.14)

STEERING CYLINDER

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 89



Figure 21

L Steering Cylinder (CDM855.06.13/CDM855.06.14)

Item Parts number Chinese Description English Description Specification Qty Remarks

1 | JB/T8879-2001 IRl Joint bearing GES50ES-C3 2
2 | GB/T893.1 L s 3 Circlip for hole 75 4 65Mn
3 | AF 055A Z5071 I35 242 P Dust ring 55 x 69 x 8 1 BB RN
4 | GB/T894.1 Hh AR tERS R 90 Circlip for shaft 1 65Mn
5 | BS 5564 P5008 VE FEATEE 3 B Piston seal ring 55 x 65 x 10 1 PU
6 | ZL50F-630001B EZN Ring 1 45
7 | ZL50F-630002A S ] Circlip 1 RN 1 4
8 | FR 5507 Q5029 SCAIR Support ring 55 x 60 x 9.7 2 T I g S A
9 | ZL50F-631000B HIKEN Cylinder body 1

10 | 2-341 O JEHE O-ring $88.27 x 5.33 1 NBR80

11 &l Circlip 100 x 91 x 1.52 1 Ak W

12 | BR 055A 00601 25 171 P Bumper ring 55x70.5%6 1 PTFE+NBR

13 | CDM855.06.13-01 CEES Guide sleeve 1 QT450-10

14 | CDM856.630001 I FEFT Piston rod 1 45

15 | 2-227 O &l O-ring $53.57 x 3.53 1 NBR80

16 | KR 0100 00701 1HIEF B Piston seal ring 100 x 84.5 x 6.3 1 PTFE+NBR

17 | FR 9510 Q5029 ST Support ring 95 x 100 x 9.7 2 T T g LA

18 | ZL50F-630005C TH2E Piston 1 45

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 90




Figure 21

L Steering Cylinder (CDM855.06.13/CDM855.06.14)

STEERING CYLINDER

00000000000000




Figure 21

L Steering Cylinder (CDM855.06.13/CDM855.06.14)

Item Parts number Chinese Description English Description Specification Qty Remarks
19 | GB/T308-1989 ANER Steel ball S®5.5 1
20 | GB/T77-2000 WRET Screw M8 x 16 1
21 | GB/T77-2000 BRET Screw M8 x 10 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 92




Figure 22

THwBEZES (Implement Hydraulic system)

IMPLEMENT HYDRAULIC SYSTEM

79

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2010

Page 93



Figure 22

TAHEWE £ Implement Hydraulic System

Item Parts number Chinese Description English Description Specification Qty Remarks
1 GB/T5783-2000 iy Bolt M10X20 6 8.8
2 | GB/T93-1987 # Washer 10 84
3 | GB/T97.1-2002 | Washer 10 4
4 CDM860.07.09 B ST AR 3 E Tilt cylinder guard device 1
5 | CDM860.07.01A LR Rk Tilt cylinder 110X220X626 1
6 | GB/T5782-2000 iy Bolt M10X70 24 8.8
7 | GB/T3452.1-2005 0 JEHE O-ring 32.5X3.55 6
8 LG855.07.03 L ET AT I N Front chamber pipe of tilt cylinder 1
9 20411-36T/20441-36T | /3 e ) & 56 LR Hose from distribution valve to tilt cylinder 2

*2N16*1250
10 LG860.07.10 LT S e AN Rear chamber pipe of tilt cylinder 1
11 | LG855.07.25 B[] 2 Pipe fixed plate 2
12 LG853.07-002 EHR Press plate 4
13 CDM860.07.05 Z R 2% - KN | Big chamber pipe from distribution valve to tilt 1
Small chamber pipe from distribution valve
14 | CDM860.07.06 Z BRI B LN E | to tilt 1
15 LG855.07.07 ShE L S e 4N e Rear chamber pipe of lift cylinder 1
16 LG855.07.08 BTG e Rear chamber pipe of lift cylinder 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 94



Figure 22

THwBEZES (Implement Hydraulic system)

IMPLEMENT HYDRAULIC SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2010

Page 95



Figure 22

TAHEWE £ Implement Hydraulic System

Item Parts number Chinese Description English Description Specification Qty Remarks
17 | 20411-36T/20481-36T | zhEHIIKRE Lift cylinder hose 4
*2N16*1600
18 20411-52T*1W24*470 | 4 B2 & [=] v i Distribution valve oil return hose 1
19 LG855.07-001 e Pipe clamp 2
20 LG855.07-006 B AR Pipe clamp press plate 4
21 GB/T5783-2000 1242 bolt M8X80 2 8.8
22 | GB/T97.1-2002 HhJE Washer 8 12
23 | GB/T93-1987 A PE| Washer 8 4
24 | GB/T6170-2000 M2 B} Nut M8 12 8
25 LG853.07-004 TR Press plate 2
26 | GB/T5782-2000 B2 AR Bolt M10X50 4 8.8
27 LG855.07.09 [=] il 3 v 4 Oil return transition connector 1
28 | 20411-52T*1W24*1250 | &4z 0] i k& Articulated oil return hose 1
29 | 20411-36T*2N16*1250 | &kl ss Articulated oil inlet hose 1
30 | GB/T5782-2000 W24 Bolt M10X42 4 8.8
31 P7600-F125NM467 6G | K532 Gear pump 1 PERMCO
32 LG853.06-001 R Seal gasket 1
33 | GB/T97.1-2002 B Washer 12 2

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 96



Figure 22

THwBEZES (Implement Hydraulic system)

IMPLEMENT HYDRAULIC SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2010

Page 97



Figure 22

TAHEWE £ Implement Hydraulic System

*2N16*420

Item Parts number Chinese Description English Description Specification Qty Remarks
34 | GB/T6170-2000 PEL] Nut M12 7
35 | GB/T93-1987 # Washer 12 15
36 ©51X4-1L.520 Wz i i Qil suction hose 1
37 | JB/T8870-1999 o i Hoop ¢51~70 4
38 | FL-20 VR Flange holder 7
39 | GB/T3452.1-2005 O T O-ring 37.5X3.55 7
40 CDM860.06.04 Wz v 3o AN Oil suction transition pipe 1
41 ®51X4-L150 Wz yR B B Oil suction hose 1
42 20411-36T/87341-20 TAEZE B s Implement pump oil outlet hose 1
43 | *2N16*650

20411-52T*1W24*540 | [=] s Oil return hose 1
44 LG855.07.11 Ja ZE SR [a] gk 4 Sk Rear frame oil return transition connector 1
45 LG860.07.07 B ZE 503 AN & Front frame oil inlet pipe 2
46 | GB/T5782-2000 B2 FE Bolt M12X180 3 8.8
47 LG860.07.08 A IE IR B B S AN Pipe from distribution valve to lift cylinder 1

(—) rear chamber |

48 | 20411-36T/87341-16 BT Combined flow hose 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 98



Figure 22

THwBEZES (Implement Hydraulic system)

IMPLEMENT HYDRAULIC SYSTEM

COPYRIGHT © 2010

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

Page 99



Figure 22

TAHEWE £ Implement Hydraulic System

Item Parts number Chinese Description English Description Specification Qty Remarks
49 LG50EX.07.07 S EC R B e R IS AN Pipe from distribution valve to lift cylinder 1

(—) Front chamber |
50 LG860.07-001 JAre: Press block 1
51 GB/T3452.1-2005 O B O-ring 47.5X3.55 3
52 FL-24 VR Flange holder 1
53 | GB/T5783-2000 W24 Bolt M12X45 4 8.8
54 LG860.07.09 SEEREVE RGNS | Pipe from distribution valve to lift cylinder 1

(=) rear chamber |l
55 LG50EX.07.09 A3 W0 IR B L BT A Pipe from distribution valve to lift cylinder 1

(=) Front chamber Il
56 | LG860.07.12 ST RTISANSS (/2) | Lift cylinder front chamber pipe (left) 1
57 LG860.07.13 SHE T RTIE4N (45) | Lift cylinder front chamber pipe (right) 1
58 LG855.07-003 e Pipe clamp 1
59 | GB/T5783-2000 B2 AR Bolt M8X30 2 8.8
60 | GB/T5783-2000 W24 Bolt M10X35 28 8.8
61 CDM860.07.02 ) Y L Lift cylinder 2
62 | GB/T6170-2000 12 E} Nut M10 8 8
63 LG50EX.07-005 Bk Pipe clamp 4

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 100



Figure 22

THwBEZES (Implement Hydraulic system)

IMPLEMENT HYDRAULIC SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2010

Page 101



Figure 22

TAHEWE £ Implement Hydraulic System

Item Parts number Chinese Description English Description Specification Qty Remarks
64 LG50EX.07.13 T AN [ B R Lift arm pipe fixed plate 1

65 LG50EX.07.14 T AN [ 5E AR Lift arm pipe fixed plate 1

66 | GB/T5782-2000 B2 A Bolt M10X60 8 8.8
67 | FL-16 R 3 Flange holder 1

68 LG50EX.07.10 A3 TC W [a] ye 4N e Distribution valve oil return pipe 1

69 D32 W IE 22 B 1] Hydraulic control distribution valve 1

70 | LG860.07.11 HEHNRG Pilot control system 1

71 20411-36T/87391-24 A3 TC I 2 v s Distribution valve oil inlet hose 1

*2N16*800

72 | GB/T3452.1-2005 O B O-ring 58X3.55 2

73 LG860.07.05 WE R G a e Hydraulic system oil return pipe 1

74 CDM860.07.03 TAR TR AN Implement pump oil suction pipe 1

75 | FL-32 R 3 Flange holder 2

76 | GB/T5782-2000 B2 Bolt M8X130 4 8.8
77 LG860.07-002 NS Purchased pipe clamp 1

78 | GB/T5782-2000 iy bolt M12X100 4 8.8
79 LG862.07.02 ThE RS Lift cylinder locating device 1

80 CDM856E.07 1 .07 Hh s E Automatic level device 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 102



Figure 22

THwBEZES (Implement Hydraulic system)

IMPLEMENT HYDRAULIC SYSTEM

COPYRIGHT © 2010

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

Page 103



Figure 22

TAHEWE £ Implement Hydraulic System

Item Parts number Chinese Description English Description Specification Qty Remarks
81 CDMB856E.07 1 .03 S G R Lift cylinder carriage 2

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 104



Figure 23

%989 R4 Pilot Control System

PILOT CONTROL SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2010

Page 105



Figure 23

%289 5, Pilot Control System

Item Parts number Chinese Description English Description Specification Qty Remarks
1 | L1DH-16-14 AR Adapter 13
2 | 20591-16/20511-16* k=9854 Hose assembly 5
1W05*1152
3 | 20591-16/20511-16* Jii=9585% Hose assembly 1
1W05*800
4 | L6D-16 R AR Sk Adapter 10
5 | L8C-16 R AR R B Nut 10 8
6 | 20511-16*1W05*1152 | %5 i ik Hose assembly 9
7 | GB/T97.1-2002 2 JE Washer 10 8
8 | GB/T5783-2000 R Bolt M10X25 11
9 | GB/T93-1987 A washer 10 11
10 | DXS-00 BT SR ] Single handle pilot control valve 1
11 | WYF-65 7R 1] Oil supply valve 1 HAFH
12 | L1CH-20GB-18 S S ml sk Pilot oil return connector 1
13 | LADDH-16-16-140G —iEEk T-connector 1
14 | GB/T5783-2000 R Bolt M8X20 2 8.8
15 | GB/T93-1987 A Washer 8 2
16 | LG50EX.07.11.03 At 1h 18] 22 2R S 4 Oil supply valve mounting bracket 1 &

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 106



Figure 23

%989 R4 Pilot Control System

PILOT CONTROL SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2010

Page 107



Figure 23

%289 5, Pilot Control System

Item Parts number Chinese Description English Description Specification Qty Remarks
17 | 20591-16*1W05*1000 | {3t el 3 Joh fse 75 Oil supply valve inlet hose 1
18 | 20591-16/20511-16* k= d=Y5% Hose assembly 3
1W05*600
19 | LG860.07.11-001 S S )y A [ SRR Pilot control oil pipe fixed plate 2

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 108



Figure 24

fsIzh 245 Service Brake System

SERVICE BRAKE SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2010

Page 109



Figure 24

fsIzh 245 Service Brake System

Item Parts number Chinese Description English Description Specification Qty Remarks
1 | LG860.08.01 M Oil inlet hose 4
2 | LG853.08.03 B A2 s Front booster oil outlet pipe 2
3 | 700M-12 BAIEFE Articulated bolt 10
4 | JB/T982-1977 A Washer 12 1
5 | LG856.08.02 iAES Booster pump 2 HP3.5-90
6 | L1QH-16-22 3k Adapter 10
7 | 90C-C/8/8-1-L3200 HIZHRE RN 1ZE KE | Hose from brake valve to front 1
booster pump
8 | LG856.08.07 XU S 21 1) Dual-chamber air brake valve 1 HP3514B
9 | JB/T982-1977 A Washer 22 13
10 | LG853.08-007 ) s 325 3 JRE Pressure connector seat 1
11 | LG853.08-006 AR )k Air inlet connection 1
12 | 90C-C/8/8-1-L3900 HIERE ARG | Hose from brake valve to right air tank 1
13 | 90C-C/8/8-1-L3600 S IR E LS FERE | Hose from brake valve to left air tank 1
14 | 90C-C/8/8-1-L1400 Hsh R E G N1 KE | Hose from brake valve to rear 1
booster pump
15 | LG853.08.06 JErm e Rear axle oil pipe 2
16 | LG853.08.11 HIsh Brake hose 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 110




Figure 24

fsIzh 245 Service Brake System

SERVICE BRAKE SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2010

Page 111



Figure 24

fsIzh 245 Service Brake System

Item Parts number Chinese Description English Description Specification Qty Remarks
17 | LG853.08.07 AEZHWRARE Hose from air pump to relief valve 1
18 | LG856.08.01 il S8 R Air tank assembly 1
19 | LG856.08.03 Mg Anti-inflatable tank 1 HP-3511CB-18
20 | LG856.08-005 RS EE TR Anti-inflatable tank fixed plate 1
21 | GB/T5783-2000 B2 Bolt M10X20 6
22 | GB/T93-1987 2 JE Washer 10 6
23 | GB/T97.1-2002 PE Washer 10 6
24 | LG853.08-014 SEMRI I =B Rk Rear axle oil channel T connector 1
25 | LG855.08.01 = AE AL Rear booster pump support 1
26 | GB/T5783-2000 R Bolt M12X30 4 8.8
27 | GB/T93-1987 HPE| Washer 12 7
28 | GB/T97.1-2002 2 JE Washer 12 7
29 | LG856.08-001 DU [ i A4 1 <323k | Four circuit protection valve air outlet 2
connector
30 [ LG856.08.04 DY [=] & AR %] Four circuit protection valve 1 HP3518
31 | GB/T5783-2000 LY Bolt M8X20 9 8.8
32 | GB/T93-1987 A Washer 8 9
33 | GB/T97.1-2002 EY] Washer 8 9

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 112



Figure 24

fsIzh 245 Service Brake System

SERVICE BRAKE SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2010

Page 113



Figure 24

fsIzh 245 Service Brake System

Item Parts number Chinese Description English Description Specification Qty Remarks
34 | GB/T5786-2000 PR Bolt M12X1.5X30 3 8.8
35 [ L1QH-18-22 Bk Connector 2
36 | LG853.01-005 & Wire clip 3
37 | GB/T5783-2000 R Bolt M6X16 3
38 | GB/T93-1987 A Washer 6 3
39 | LG853.01-002 T2k Pressure connector 1
40 | LG853.08-008 BB I oe =@k Brake lamp switch T-connector 1
41 | LG853.08-012 HUAFIM S = 4k Front axle oil channel T-connector 1
42 | LG853.08.05 BUME & Front axle oil pipe 2
43 | 90C-C/8/8-1-L1800 B REASERE Hose from protection valve to right 1

air tank
44 | 90C-C/8/8-1-L2100 BRI RE LS ERE Hose from protection valve to left 1
air tank
45 | JB/T982-1977 Er washer 16 3
46 | L4H-16 B3k Plug 1
47 | 90C-90°-90C/8/8-1-L450( 28 A5 @I & Hose from drier to protection valve 1
48 | L1QH-16-12 Bk Connector 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 114



Figure 24

fsIzh 245 Service Brake System

SERVICE BRAKE SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2010

Page 115



Figure 24

fsIzh 245 Service Brake System

-L1800

i

il

Item Parts number Chinese Description English Description Specification Qty Remarks
49 | 20791-18/20711-18 2 ENLE T RA N 22 Wired hose from compressor to drier 1 i T i
*JS805%1600 weE
50 | LG856.08.05 N i Drier 1 Hp3511
51 | LG856.08.06 TR AR S Drier bracket 1
52 | 90C-90°-90C/8/8-I T PR R S Hose from drier to recoil air tank 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 116



Figure 25

FHIz1 %24 Emergency and Parking Brake System

EMERGENCY AND PARKING BRAKE SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2010

Page 117



Figure 25

FHIz1 %24 Emergency and Parking Brake System

Item Parts number Chinese Description English Description Specification Qty Remarks
1 LG50EX.09.02 EHFR= Parking brake chamber 1 AN QZ50-3507001
2 LG860.09.01 SIS EHEE XL | Parking brake chamber securing 1

bracket 8.8

3 GB/T5783-2000 R Bolt M16X45 2
4 GB/T97.1-2002 A Washer 16 2
5 GB/T93-1987 2 JE Washer 16 2
6 90C-C/8/8-1-L.1800 FiEHZhR 2T E Hose from manual brake valve to 1

B EIRE parking brake chamber
7 LG856.09.02 FHER Manual brake valve 1 A Qz50
8 LG856.09-001 ¥k Plug 1
9 L1QH-16 Bk Connector 1
10 | JB/T982-1977 2 JE Washer 16 1
11 | L1QH-16-22 Bk Connector 2
12 | JB/T982-1977 A Washer 22 2
13 | LG856.09.01 IF R B S A AR Parking brake air tank assembly 1
14 | C-C/8/8-1-L3200 VY [ i R 1) 52 Hose from four circuit protection valve 1

B BIRE to parking brake air tank

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 118




Figure 25

FHIz1 %24 Emergency and Parking Brake System

EMERGENCY AND PARKING BRAKE SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2010

Page 119



Figure 25

FHIz1 %24 Emergency and Parking Brake System

Item Parts number Chinese Description English Description Specification Qty Remarks
15 C-C/8/8-1-L3200 FHINEBETFER Hose from manual brake air tank to 1
ik manual brake valve
16 LG50EX.09-002 T il 3l 0 3t S B2k Manual brake valve air inlet connector 1
17 LG50EX.09-001 FIs b sh e A ek Manual brake valve air outlet connector| 1
18 L1QH-16-12 Bk Connector 1
19 | GB/T5783-2000 12 Fe Bolt M10X20 2 8.8
20 | GB/T97.1-2002 gAY Washer 10 2
21 | GB/T93-1987 1 Washer 10 2

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 120



Figure 26

#mz4 Frame System

FRAME SYSTEM

COPYRIGHT © 2010

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

Page 121



Figure 26

#mz4 Frame System

Item Parts number Chinese Description English Description Specification Qty Remarks

1 CDM860.10.01 B ZE22 Front frame 1

2 GB/T5783-2000 Loy Bolt M10x%20 4 8.8
3 GB/T93-1987 2 JE Washer 10 4

4 LG860.10.07 IR B Cover board assembly 1

5 LG853.10.03 G S hE S Tilt cylinder rear pin weldment 1

6 | JB/T7940.1-1995 AR Oil cup M10x1 1

7 | GB/T5783-2000 PR Bolt M20x35 9 8.8
8 GB/T93-1987 P Washer 20 11

9 GB/T97.1-2002 2 JE Washer 20 7

10 LG860.10.05 E RS Lift arm upper pin weldment 2

11 | LG855.10 | -001 R Tie plate 2

12 | LG860.10.06 Ve IRE A Lift cylinder rear pin weldment 2

13 LG855.10.07 JE A A RS Rear steering pin weldment 2

14 LG855.10-002 G 5 E Steering cylinder rear crushion 2

15 | GB/T5783-2000 124 Bolt M16%35 4 8.8
16 GB/T93-1987 HpE Washer 16 12

17 LG855.10.08 V46 [ < R Oil tank securing seat 2

18 | CDM860.101.02 Ja 28 Rear frame 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 122



Figure 26

#mz4 Frame System

FRAME SYSTEM

COPYRIGHT © 2010

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

Page 123



Figure 26

#mz4 Frame System

Item Parts number Chinese Description English Description Specification Qty Remarks
19 | GB/T5783-2000 R A Bolt M6X25 2 8.8
20 | GB/T97.1-2002 A Washer 6 2
21 | GB/T93-1987 2 JE Washer 6 2
22 CDM856E.10 | -002 H YR ST o [ 52 Al Main power switch fixed plate 1
23 | LG855.10-003 KA e s S 5 Filter screen bracket 1
24 | LG860.10.03 kel Oscillating suspension 1
25 | LG853.10-018 P Block 8
26 | LG855.10-004 ] 44 Copper pad 2
27 | LG855.10.09 R L Oscillating suspension pin 2
28 LG855.10.10 B ZEZEFmeE 1 Oscillating suspension oil filling pipe | 1
29 | GB/T5782-2000 BE A Bolt M12x110 16 8.8
30 | GB/T93-1987 2 JE Washer 12 22
31 | GB/T6170-2000 SN Nut M12 8 8
32 | GB/T297-1994 Lz PR Bearing 32215 2
33 LG853.10-008 Vit End cover 1
34 | LG853.10-007 BAEH Articulated pin 1
35 | LG853.10-006 R Press plate 2
36 | GB/T13871-2007 Fb JE i3 FB-type oil seal 75%100%12 2

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 124



Figure 26

#mz4 Frame System

FRAME SYSTEM

COPYRIGHT © 2010

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

Page 125



Figure 26

#mz4 Frame System

Item Parts number Chinese Description English Description Specification Qty Remarks
37 | LG853.10 111 -003 ks Upper bearing cover 2
38 | LG853.10 Il -002 TR Lower bearing cover 2
39 | LG853.10 111 -001 R Adjusting pad —
40 | LG860.10-004 BNt RS Upper shaft sleeve 1
41 LG860.10-001 N Lower articulated pin 1
42 LG860.10-002 TiE Lower shaft sleeve 1
43 | GB/T13871-2007 FB et FB-type oil seal 85%110x12 2
44 LG855.10.11 FIEZAEE R Gy Front steering pin weldment 2
45 LG860.10.12 AR [ BV E T A Right front steering pin il filling pipe 1
46 | LG860.10.13 Fr BTG RV B VR Left front steering oil filling pipe 1
47 LG860.10-003 BERIPE Hose sleeve 2
48 | JB/T7940.2-1995 AR Oil cup M10x1 2
49 | GB/T5783-2000 IR Bolt M16x50 4 8.8
50 | LG855.10.14 B ERA A 2 Oscillating suspension oil filling pipe Il 1
51 | LG855.10-006 WP Adjusting washer —4
52 LG853.10-022 TimsE Lower end cover 1
53 | GB/T5783-2000 124 Bolt M12x30 14 8
54 [ NTN 7K Bearing NTN32215 2

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 126



Figure 26

#mz4 Frame System

FRAME SYSTEM

COPYRIGHT © 2010

S PARTS CATALOG IS CONFIDENTIAL

Page 127



Figure 26

#mz4 Frame System

Item Parts number Chinese Description English Description Specification Qty Remarks
55 LG855.10-007 B ZE 2R & Oscillating suspension pin sleeve 2
56 | LG853.10-023 2835 Wire clip 2
57 | GB/T5783-2000 124 Bolt M8x20 2 8.8
58 | GB/T93-1987 A Washer 8 2
59 | GB/T97.1-2002 A Washer 8 2
60 | GB/5783-2000 124 Bolt M20x80 2 8.8
61 | LG860.10.15 ZZ PR Bumper block 2

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 128



Figure 27

THE#EE RS Implement system

IMPLEMENT SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2010

Page 129



Figure 27

THE#EE RS Implement system

Item Parts number Chinese Description English Description Specification Qty Remarks
1 LG860.11.01 g2} Bucket 1
2 LG860.11.02 EOXAR Pull rod 1
3 CDM860.11.03 e Lift arm 1 8.8
4 LG860.11.04 Er Tilt arm = 1
5 CDM860.11-001 ohiE FihE Lift upper pin sleeve 2
6 JB/T7940.1 AR Oil cup M10x1 8 8.8
7 CDM860.11-002 ER FE Lift cylinder upper pin sleeve 2
8 LG860.11.05 SHEGT SRS Lift cylinder upper pin weldment 2
9 GB/T97 .1 P Washer 24 1
10 GB/T93 HPE| Washer 24 1
11 | GB/T5783 124 Bolt M24x40 1
12 | GB9877.1-1988 THEf Oil seal 125x150%12 2
13 | CDM860.11-003 WE s Tilt arm middle shaft sleeve 2
14 LG860.11.06 PR AR S Tilt arm middle pin weldment 1
15 | CDM860.11-004 A AR Pull rod bush 2
16 GB/T93 HPE| Washer 20 7
17 | GB/T97.1 1 Washer 20 7
18 | GB/T5783 BE A Bolt M20x40 7

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 130



Figure 27

THE#EE RS Implement system

IMPLEMENT SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2010

Page 131



Figure 27

THE#EE RS Implement system

Item Parts number Chinese Description English Description Specification Qty Remarks
19 | LG860.11-005 0 JB &t il O-ring 8
20 LG860.11.07 LN NS GRS Bucket upper pin weldment 3
21 CDM860.11-005 E THE Lift arm lower shaft sleeve 2
22 | LG860.11.08 B2 RS Bucket lower pin weldment 2

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 132



Figure 28

Eyx R4 Cab System

CAB SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2010

Page 133



Figure 28

BH=#4 Cab System
Item Parts number Chinese Description English Description Specification Qty Remarks
1 CDM856E.12 1l .05 ANTHAT BT EE Front lamp shade 1
2 GB/T6170-2000 HEEF Nut M6 9 8
3 GB/T96.2-2002 g Washer 6 9
4 GB/T93-1987 PE Washer 6 9
5 GB/T5783-2000 124 Bolt M6X25 9 8.8
6 CDMB856E.12 11 .01 2 Cab 1
7 CDMB856E.12 11 .03 o] Left door 1
8 CDM856E.12 11 -001 7 JE ) Ik 355 Left rear glass 1
9 | LG853.12.08 (EEE) Rearview mirror 2
10 | LG863.12-003 A 00 38 25 Right front glass 1
11 LG863.12-001 g & Front glass 1
12 LG853.12-002 LIS R B Glass press plate 8
13 | GB/T818-2000 IRET Screw M5X10 16 |83
14 | GB/97.1-2002 A Washer 5 16
15 | GB/T93-1987 gl Washer 5 16
16 LG856.12-028 I T[] S8 A R T Glass fixed rubber pad 8
17 | LG863.12-002 e i 3 7 Left front glass 1
18 | CDMB856E.12 Il -002 A Tfef Roof lining 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 134



Figure 28

Eyx R4 Cab System

CAB SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2010

Page 135



Figure 28

BH=#4 Cab System
Item Parts number Chinese Description English Description Specification Qty Remarks
19 | CDMS856E.12 Il -003 e G SAF Left rear support 1
20 | CDMB856E.1211-004 | 45 )5 Ak Right rear support 1
21 | GB/T825-1988 mIIRET Eye screw M16 4
22 | CDMB856E.12 Il -006 fe ST AE Left middle support 1
23 | CDMB856E.1211-007 | 45 J5 Ak Right rear support 1
24 LG856.12-019 K E 2y Hat-and-coat hook 1
25 | CDMB856E.12 Il -008 T 25 Y 4 Ceiling sound absorption sponge 1
26 | LG856.12-026 TERLEET Plastic rivet 45
27 | CDMB856E.12 1l -009 JERTSIAE Left front support 1
28 | CDMB856E.1211-010 A H A Right front support 1
29 LG30F.12-017 5y e = Wiring harness gland cover 2
30 | CDMB856E.12 11 -011 AU 5 v 4 Front sound absorption sponge 1
31 | GB/T5783-2000 LY Bolt M16X60 10 |88
32 CDM856E.12 11 -012 IR E TR Instrument platform down guard board 1
33 CDM856E.12 11 -013 AR Left door lower board 1
34 | CDMS856E.1211-014 FHIT TR Right door lower board 1
35 CDM858A.12 1 .07 T MR A Driver seat 1
36 | CDMB856E.1211-015 P Seal gasket 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 136



Figure 28

Eyx R4 Cab System

CAB SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2010

Page 137



Figure 28

BH=#4 Cab System
Item Parts number Chinese Description English Description Specification Qty Remarks
37 CDM858A.12 1 .05 KoK o Fire extinguisher 1
38 | LG853.12.05 g Rubber pad 4
39 | CDMB856E.12 Il -026 AR Tie plate 4
40 | LG855.12-009 A Washer 4
41 | GB/T9457-1986 HEEF Nut M24X2 4 8
42 | GB/T91-2000 vaukc Cotter pin 4X45 4
43 | GB/T31.3-1988 IR Bolt M24X2X170 4 8
44 | GB/T96.1-2002 Er Washer 24 4
45 | CDMS856E.1211-016 | & /5 HtR Left rear boarding 1
46 | CDMS856E.1211-017 A 5 Right rear boarding 1
47 | CDMB856E.1211-018 Jo FERR Rear boarding 1
48 | CDMB856E.12 11 -025 J5 W 4R Rear sound absorption sponge 1
49 | GB/T5783-2000 R A Bolt M8X25 4 8.8
50 | GB/T93-1987 A Washer 8 10
51 | GB/T97.1-2002 gl Washer 8 10
52 | CDM856E.1211-019 JE BT Rear glass 1
53 | CDM856E.12 Il -020 1 5 B Right rear glass 1
54 | CDMB856E.12 1l -023 A0 T R A Side sound absorption 2

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 138



Figure 28

Eyx R4 Cab System

CAB SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2010

Page 139



Figure 28

BH=#4 Cab System
Item Parts number Chinese Description English Description Specification Qty Remarks

55 LG853.12.11 [ THE B % Doorframe rubber strip 2

56 | CDM855F.12.03 LS EY\FE Pilot control box 1

57 | CDMB856E.12 11 .04 A1 Right door 1

58 | GB/T5783-2000 WA Bolt M16X75 10 |8.8
59 | GB/T93-1987 A Washer 16 20

60 | GB/T97.1-2002 2 JE Washer 16 20

61 | CDMB856E.12 Il -021 Hh # Ground pad 1

62 | CDMB856E.12 11 -022 | Zk 74t Cowhide paper 1

63 | CDM860.121.02 JE& R Seat 1

64 | CDM856E.121.12 SRR aE Air-conditioned back wind bellows 1

65 | CDMB856E.12 1.09 IR Wind hood 1

66 | GB/T845-2000 B BUEET Taper screw ST4.8X19 18

67 | CDM856E.121 .11 25U X S Air-conditioned back wind bellows 1

68 CDM856E.121.10 X I8 22 BE AR Air channel mounting plate 1

69 | JB/T8870-1999 5§ Hoop dso 5

70 | CDMB856E.12 Il -024 £ Pin 4

71 GB/T93-1987 HPE| Washer 30 2

72 | CDM858A.121.06 St Hammer 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 140



Figure 28

Bi= R4 Cab System

CAB SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2010

Page 141



Figure 28

BH=#4 Cab System
Item Parts number Chinese Description English Description Specification Qty Remarks
73 | CDM856E.12 1l .06 JESHR TH WY v 4 Lower panel sound absorption sponge 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 142



Figure 29

Bx1£4 Out panel system

'

A [N IR
A\ AN AN\

5 BN

M
A LAY
MM
AN\

PANEL SYSTEM

COPYRIGHT © 2010

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

Page 143



Figure 29

Bx1r£4 Out Panel System

Item Parts number Chinese Description English Description Specification Qty Remarks

1 CDMB856E.13 1 .01 B 2 P4V AR EL A%, Front left mud guard assembly 1
2 | CDM856E.13 1 .02 B R4 e A e A, Front right mud guard assembly 1
3 | LG853.13.03 HEKT LA Combined lamp bracket 2
4 | LG50C.13 II .04 Ja A TSR L % Rear right mud guard assembly 1
5 [ LG50C.13 II .05 5 25 PR AR K Rear left mud guard assembly 1
6 | CDM860.13 1 .06 iIR=95957 Engine hood assembly 1
7 | CDM860.13.07 P Counter weight assembly 1
8 | GB/T5783-2000 BE A Bolt M8X20 10 8.8
9 | GB/T93-1986 2 JE Washer 8 10

10 | GB/T97.1-2002 pE Washer 8 10

11 | CDM860.13 [ .01 R Left close board 1

12 | CDM860.13 1 .02 VEESL Right close board 1

13 | CDM860.13.08 PRV A SR Fuel tank assembly 1

14 | CDM860.13.09 R 6 Sk Hydraulic oil tank assembly 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 144



Figure 30

wEm# =R Hydraulic Oil Tank Assembly (CDM860.13.09)

HYDRAULIC OIL TANK ASSEMBLY E']ﬁ

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2010

Page 145



Figure 30

B Em#E SR Hydraulic Tank Assembly (CDM860.13.09)

Item Parts number Chinese Description English Description Specification Qty Remarks
1 | GB/T5783-2000 PR Bolt M16X40 3 8.8
2 | GB/T93-1987 A Washer 16 3
3 | GB/T97.1-2002 g Washer 16 3
4 | CDM860.13.09.01 M YRRHE LN Hydraulic oil tank body 1
5 | LG853.13.08.04 TR JETE R Air filter 1
6 | GB/T5783-2000 124 Bolt M8X20 4 8.8
7 | GB/T93-1987 PE Washer 8 16
8 | GB/T97.1-2002 1 Washer 8 16
9 | CDM860.13.09.02 e AT Left front handrail 1

10 | GB/T5783-2000 R Bolt M12X40 4 8.8
11 | GB/T93-1987 5 Washer 12 4

12 | GB/T97.1-2002 2 JE Washer 12 4

13 | LG853.13.08.05 5 7 i bR Round dip stick 2

14 | CDM856.13.09.01 [ Oil return filter 1

15 | CDM860.13.09.04 e S Flange cover weldment 1

16 | GB/T5783-2000 LY Bolt M10X25 18 8.8
17 | GB/T93-1987 1 Washer 10 18

18 | GB/T97.1-2002 A Washer 10 18

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 146



Figure 30

wEm#E =8 Hydraulic Oil Tank Assembly (CDM860.13.09)

HYDRAULIC OIL TANK ASSEMBLY E

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2010

Page 147



Figure 30

B Em#E SR Hydraulic Tank Assembly (CDM860.13.09)

Item Parts number Chinese Description English Description Specification Qty Remarks
19 | LG860.13.09.01 R E RS QOil suction pipe weldment 1
20 | LG853.13.08-002 gAYy Gasket 1
21 | LG853.13.08.03 TR 75 Oil drain cover 1
22 | LG853.13.08-003 Tk Magnet @80Xp40X12 1
23 | LG853.13.08-001 3k plug 1
24 | CDM856.13.09.02 Wy g8 ey Oil suction filter core 1
25 | LG853.13.09.03 T Flange cover 2
26 | LG853.13.09-002 gAYy Gasket 2
27 | GB/T5783-2000 124 Bolt M8X25 12 8.8

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 148



Figure 31

w4 s Fuel Tank Assembly (CDM860.13.08)

F—10

(o))
~

(63}

ig;i.l
o%

4 Q

o o

o 0

0 0 o
0 0
o 5 0 05 o N
0 0 0 0 0 0 o o
0

0
0
© 0 0 0 0 0 o o

FUEL TANK ASSEMBLY

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2010
Page 149




Figure 31

w4 s Fuel Tank Assembly (CDM860.13.08)

Item Parts number Chinese Description English Description Specification Qty Remarks
1 GB/T5783-2000 PR Bolt M16X40 3 8.8
2 | GB/T93-1987 A Washer 16 3
3 | GB/T97.1-2002 g Washer 16 3
4 | CDM860.13.08.01 L STIFERLN Fuel tank body 1
5 | LG853.13.08.04 TR JETE R Air filter 1
6 | GB/T5783-2000 124 Bolt M8X20 4 8.8
7 | GB/T93-1987 gAY Washer 8 7
8 | GB/T97.1-2002 1 Washer 8 7
9 CDMB856E.13 1.08-001 | #ihiitEAR Liquid indicator cover board 1

10 | GB/T5783-2000 R Bolt M8X16 3 8.8
11 CDM&860.13.08.02 HRTHT Right front handdrail 1
12 | GB/T5783-2000 124 Bolt M12X40 4 8.8
13 | GB/T93-1987 gAY Washer 12 4
14 | GB/T97.1-2002 A Washer 12 4
15 | LG853.13.08.05 [RBIAIER Round dip stick 3
16 LG853.13.08.02 2 YR I8 TH 5% L A, Qil suction oil filter assembly 1
17 | LG853.13.08-003 Tk Magnet ©80Xp40X12 1
18 | LG853.13.08-002 EA%a Gasket 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 150




Figure 31

w4 s Fuel Tank Assembly (CDM860.13.08)

Oom—9—39

0.0 0 0 0 ¢ ¢ ¢
0 0 0 0 0 ¢ ¢

FUEL TANK ASSEMBLY

COPYRIGHT © 2010

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

Page 151



Figure 31

w4 s Fuel Tank Assembly (CDM860.13.08)

Item Parts number Chinese Description English Description Specification Qty Remarks
19 | LG853.13.08.03 ek Oil drain cover 1

20 | GB/T5783-2000 BE A Bolt M10X25 6 8.8

21 GB/T93-1987 2 JE Washer 10 6

22 | GB/T97.1-2002 PE Washer 10 6

23 | LG853.13.08-001 3k Plug 1

24 | LG855.13.08-001 B4 Pin shaft 2

25 | GB/T91-2000 vamk! Cotter pin 4X50 2

26 | CDM860.13.08-001 gAYy Tie plate 1

27 | CDM860.13.08-002 ;R Cover board 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 152




Figure 32

Bas %4 Electrical System

ELECTRICAL SYSTEM

COPYRIGHT © 2010

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

Page 153



Figure 32

Bas 54 Electrical System

Item Parts number Chinese Description English Description Specification Qty Remarks
1 LG853.15.09 EENI S Electrical horn assembly DL50D-24 1
2 | GB/T5783-2000 W24 Bolt M8X16 4 8.8
3 | GB/T93-1987 2 JE Washer 8 28
4 | GB/T97.1-2002 PE Washer 8 32
5 LG855.15.44 & 1R e Pressure type message sender CY-II 1
6 CDM858.15 1 .01 ATELRLR R Front frame harness 1
7 | CDMS856E.151.33 B A R e Brake air press sensor R1/8 1 NEI=FSN %
8 LG853.15.30 I ZhAT I e Brake lamp switch JN150 1
9 | LG853.15-001 Je LA Nylon strip ZD250X5 40
10 | LG853.15.10 HIHEAT Front combined lamp HDF-02D 2 FrAi s —
11 GB/T5783-2000 B2 Bolt M8X25 8
12 | CDM860.151.60 INE3=D=Y: Instrument panel assembly 1 MR
13 | CDM856E.151.22 1] 28 Wiper assembly 2D2531P 1 RIEREFIKER
14 | LG856.15.18 MP3 E AL MP3 player 1
15 | LG856.15.23 AR (s D Front working lamp (left, right ) 2 fEAG % —
16 | LG856.15.24 B RLT (B A) Front steering lamp(left, right ) 2 Kt %—
17 L(G856.15.25 W TikT Rectangle ceiling lamp D171 1
18 | GB/T845-2000 H BUEET Taper screw ST4.8X19 3

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 154



Figure 32

Bas %4 Electrical System

ELECTRICAL SYSTEM

COPYRIGHT © 2010

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

Page 155



Figure 32

Bas 54 Electrical System

Item Parts number Chinese Description English Description Specification Qty Remarks
19 | CDM860.15 1.02 BRELR Cab harness 1

20 | LG855.15.45 FH XU Fan SGF-03A 1

21 CDMB856E.151.23 Y 1) 8 A ik Wiper assembly 600x500 ( 95°) 1

22 | GB/T923-88 i JERRBE Cap nut M12 2

23 | CDMB835E.15.12 AT Front lamp WD105X105 4

24 | GB/T923-88 i AR B) Cap nut M10 3

25 | CDM858A.15 11 .48 HORKT Warning lamp SB4000 1 EPA T

26 | CDM855F.15.19 RS 25 1 R R Air-condition assembly 1 JEAEHLAE R A T
27 CDM860.151.03 JG IR R Rear frame harness 1

28 | CDM855.15V .51 R WA Hoop ® 30 (IR 20mm ) 3

29 | CDM860.151.05 28 Battery wire 1

30 | CDM855.15V .53 TR M A Hoop ® 40 (I 20mm ) 3

31 LG856.15.29 WL s e Engine oil pressure sensor Rc1/8 1 NEI=FSN %1

32 | LG856.15.26 R EIHLK B R Engine water temperature sensor NPT3/8 1 1T & BT

33 | LG853.15.26 it Battery N120(12V120Ah) 2

34 | GB/T5783-2000 R A Bolt M8X30 4 8.8

35 | GB/T6170-2000 BE R Nut M8 4 8

36 CDM860.15.04 JG BT R Rear hood light harness 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 156



Figure 32

Bas %4 Electrical System

O~— AN M N
S \\// /
SN

=
L
[
w
Y
w
-
<
S)
e
[
O
L
-
L

COPYRIGHT © 2010

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

Page 157



Figure 32

Bas 54 Electrical System

Item Parts number Chinese Description English Description Specification Qty Remarks

37 CDM855F.15-001 971 stud M12X1.5 1 BILAE L4H-12

38 | LG50C.151.28 Ja AT Taillights SY-022 2 A& 1

39 | CDM860.151.06 TG LH Instrument platform harness 1 NEI=FSN %

40 GB/T67-2000 BRET Screw M5X16 4

41 GB/T97.1-2002 P Washer 5 4

42 GB/T93-1987 P Washer 5 4

43 | LG856.15.32 R VEh A7 A R B Fuel level sensor 1 1T & BT

44 | LG856.15.30 23 S5 i LA B Transmission oil temperature NPT3/8 1 1T & 2
sensor 1

45 CDM858.15.31 7 3 R o R A o Transmission oil pressure alarm M10X1 1 IR E BT
switch 1

46 L(G855.15.43 R ZE K Pressure difference message sender 1

47 LG856.151.08 K HEALL R Engine harness 1

48 | CDM858A.15 11 .50 EENISSIS N Main power switch 1 FiEEE

49 CDMS855E.15 11 .20 13 Zr gy 25 Back up buzzer JWL-FM212/24V 1 &R

50 CDMB855E.15 11 .50 O ERIEYN Cold start system YRZZ2455-6 1 I

51 CDMS855E.15 11 -001 | A JE a2t Cold start fixing plate 2 LR

52 LG863.15.46 R R 4R M S 48 Air conditioning compressor support 4

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 158




Figure 32

Bas %4 Electrical System

/ﬂ - //0\
AN
DN
AN
SN

ELECTRICAL SYSTEM

COPYRIGHT © 2010

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

Page 159



Figure 32

Bas 54 Electrical System

Item Parts number Chinese Description English Description Specification Qty Remarks
53 | LG853.15.15.05 5§ Hoop ®16-25 2 RFD-NF1-05010
54 LG853.15.15.04 BE KM 7K 1] Heater water valve 4 RFD-NF1-05030
55 | CDM856E.151.09 IR Air conditioning harness 1

56 | CDM835E.151.35 o H 2 Replay HD4195C/024-1H/9M1 1 g T

57 LG853.15.31 R R 2 e 2 Low pressure alarm buzzer FM251 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 160



Figure 33

BEHL T E Tool kit

© 6 6 6 6

TOOLKIT

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 161



Figure 33

BENL T E Tool kit

Item Chinese Description English Description Specification Qty Remarks
1 | W&+ Shifting spanner 375mm 1
2 | WEEHRTF Shifting spanner 200mm 1
3 | —FELT] Flat screw driver 250mm 1
4 | —FE27T] Flat screw driver 125mm 1
5 | gL T) Cross screw driver 125mm 1
6 | A2zt Pliers 1
7 | R Short connecting rod 1
8 | BRECHA Ratchet handle 1
9 | WATHA Sliding handle 1

10 | E 3 Pressure gauge 1
1M | EAEEL Pressure gauge connector 1
12 | HIshiE Brake hose NJ130 1
13 | e F Offset ring spanner 10-12 1
14 | IR T Offset ring spanner 13-15 1
15 | e TF Offset ring spanner 14-17 1
16 | M1E3RF Offset ring spanner 17-19 1
17 | ¥EIRTF Offset ring spanner 22-24 1
18 | e TF Offset ring spanner 27-30 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 162



Figure 33

BEHL T E Tool kit

TOOLKIT

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 163



Figure 33

BENL T E Tool kit

Item Chinese Description English Description Specification Qty Remarks
19 | BIRF Non-shifting spanner 10-12 1
20 | ZIRF Non-shifting spanner 13-15 1
21 | BT Non-shifting spanner 14-17 1
22 | BRIRF Non-shifting spanner 16-18 1
23 | R F Non-shifting spanner 22-24 1
24 | BT Non-shifting spanner 17-30 1
25 | & Socket d 32 1
26 | B Socket o 27 1
27 | EE Socket o 24 1
28 | & Socket b 22 1
29 | &1 Socket 19 1
30 | EF Socket d 18 1
31 | B Socket 17 1
32 | B Socket @ 16 1
33 | EF Socket o 14 1
34 | EE Socket D13 1
35 | B Socket D12 1
36 | Socket D 11 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 164



Figure 33

BEHL T E Tool kit

TOOLKIT

00000000000000



Figure 33

BENL T E Tool kit

Item Chinese Description English Description Specification Qty Remarks
37 | Bk Straight connector 1
38 | I EHzk Pressure connector 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 166



Figure 34

SRS (Warning mark system)

=&
#
Y

/]
011

D)

R
S T2

10111

=T
-

|

7
Kl
s ®

Wi

—r

=

EY8

{

Tl

WARNING MARK SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2010

Page 167



Figure 34

#EFRR Warning Mark System

Item Parts number Chinese Description English Description Specification Qty Remarks
1 | LG853.14-001 Pyl e o TN Lift arm warning label 2
2 | CDM858.14 [ -003 1 LONKING "LONKING" on lift arm 2
3 | CDM856E.14 1 -012 | HUikIEEZEird Machine welding warning label 1
4 | LG853.14-022 NLAs R FE M B ELSR Maintenance and regular inspection 1

requirement
5 | LG853.14-012 TR BRI Hydraulic oil label 2
6 | LG856.14-008 Bk as K B hRiA Flusher container label 1
7 | CDM858.14 [ -004 HLEE A LONKING "LONKING" on engine hood 2
8 | CDM856E.14 1 -004 | =R AbBrzfnZ+sFriR | Prevent burning warning label 2
9 | CDM860.14-002 JaBEhRE Rear hood label 2
10 | CDM856E.14 1 -007 | S S#:Y\briH Implement control label 1
11 | CDM856E.14 1 -005 | /5% FH v BH Instructions of oil use 1
12 | CDM856E.14 1 -006 | #yLACfF4ii&E & %0 | Precautions of parts mainterance 1
13 | CDM856E.14 1 -011 | {242 LbrkE Safe parking warning label 1
14 | CDM856E.14 1 -013 | E&zharE & TiE Points to note before starting 1
15 | LG853.14-015 AL P Warning 1
16 | LG853.14-007 s e Fan warning label 2
17 | CDM856E.14 1 -014 | Wiifistrt Battery connecting wire label 2

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

| COPYRIGHT © 2009

Page 168



Figure 34

SRS (Warning mark system)

=& =)

#
a

WARNING MARK SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2010

Page 169



Figure 34

#EFRR Warning Mark System

Item Parts number Chinese Description English Description Specification Qty Remarks
18 | CDM856E.14 1 -015 | B4k 5 HriR Anti-freezing fluid warning label 2
19 | LG853.14-011 & A Lifting label 4
20 | CDM855E.14 1 -010 | #ilygifZ & br Wheel side reduction label 4
21 | CDM856E.14 1 -009 | 4:1& Mizkissbrit Maintain and transportation warning label 2
22 | CDM856E.14 1 -010 | &z ahiE Articulation safety label 2
23 | CDM856E.14 1 -003 | #5041 &l Grease fitting distribution map 1
24 | CDM860.14 1 -001 A Nameplate 1
25 | GB/T12618 FF OB g [F k388047 | Mushroom head break mandrel blind rivets 4
26 | CDM855E.14 1 -005 | f3|ZEZE4rE Safe parking warning label 1
27 | CDM858.14 1 -005 ML E 5 LONKING "LONGKING" on counterweight 2
28 | LG853.14-017 PR ARIR Fuel label 2
29 | CDM858.14 1 -006 BERLFR IR Gear label 1
30 | CDM858.14 [ -007 RARL B bR R Gear lock label 1
31 | CDM856E.14 [ -008 | %% |- gk fr Don't step on it-warning label 2
32 | CDM858.14 [ -008 RIFLZ W25 R1R | Engine strap wheel warning label 2

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 170



Figure 35

GREASING POINTS INDICATION LAYOUT

500h ﬁ
100h \
Ve 50h \ ~
- 10h

T g
GREASE

]

W it

HYDRAULIC OIL

LEziRlii

TRANSMISSION OIL

R B HLALASE Ui
W BEAT RIR
THE LUBRICATION AND

MAINTENANCE DIESEL
ENGINE IS ACCORDING

TO THE OPERATION
MANUAL
IIII TR P AT B s
LUBRICATION POINTS INDICATION
J

GREASING POINTS INDICATION LAYOUT

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 171



T rntﬁ me wiring harness ~

High limit

Bucket

Righ etigdom  posion

cnmbmed combined apporch  approach
lamps |a,,“,5 s swich

N

Rear frame wiring harness

Inflame

B0 Pressure
0/8 10 Imessage sendor

I
i

I

i

I

i

I

I

2 The reflay ‘
i I

I

I

i

I

i

I

i

‘Cab rear window ‘

Cab darm amp witch ‘I

wiper switch
—J

Panel switchgear, lug in

switch

i
I
I
i
i
i
i
I
i
I
I
i
i 26/ RIS oy
! Cigarefe lighter SUR 15 P
‘ [UEKE 0/819 T message sender
| Y 19
‘ [ 1IN mu
I
I
| e swich 51V 10 Torque converter il
! Lamp switch gear I lempsra(ure sensor \
‘ }EIU ﬂm S/ B1 ?in—)—‘wwsvbrake pvessuve‘
| 15 o5t alarm switch |
i T i
‘ v‘ 41 1 Low transmission oil
! 13 pressure alarm switch|
10 i
i i
Wiper, washing swich gear 5 ©
‘ e [oFF [ 10 | A [PUL] Farior ] H ‘
r i 106/ 810 o ine oil
| ;i 5 ngine oil pressure,
I . iy 3 AL ‘c J’q sensor !
i3 aher 4y " ‘
! Stering, aam, hom swilchgear Fuel oil level !
[ R NTLTorF [ON sensor |
‘ (K] T Pashrpove] : -. ))> Back up
9 3 T o s | buzzer
' [ | Flasher power2| |
[ 15 Hom swicnty i p— |
‘ H i Left rear ‘
i | S5/R 10 Z7) = | taillight !
' [ 3[R 19 F5/2 |
‘ I ilrt"\/k 850 F16/604 ‘
! } Ganerator — Right rear |
i 2! tillight i
i Rear shade
lamp circuit 1
‘ Rearwork |
I _ __
' — fa
— i
‘ ‘ [ ] Main Battery
! Cab wiring harness! . Balry— - pouet: vires |
witc
‘ ‘ Starter Starer motor Startup —‘
! 1T | Tepray valve
I ‘ i Flameout
‘ ] ‘ ‘ electromagnetic valve
I
| ' Pilot system
‘ ‘ electrical magnet
i
I i
! WP BT s Air conditioning compressor
‘ 2| of H B electromagnetic clutch
g 4 = ' e
! S 3 I 5]
| B <]
‘ [il2[3las[6[7]8] [2[3[als[6[7[8] [2]3[a] ‘ §
i =
i i
| k
| £
! &
I
I
i

Frontalar lamp
Roaralam lamp Celloglanp  Fan

Cabifrontwork Cabsar wosk
lamp lamp

Gearpositon
controller

Suund gt
Soundlefthon 0 1
I
I
I
I

j‘ Warm air
Condensr | SHitch g (Bt
250 3PN
T o
AP 1742572
switch

ER

H7283-7064
0901< yaterproof>

(%47283-7041-30
g7 poterpoot> 4

I
I
I
I
I
I
I
I
Pressure !
I
I
I
I
I
I
I
I
I

#47123-2830  k47123-2840-30

5472831288
0901 Cyaterproof> 8P

|

250 3PF 250 4PF(block)




	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8
	页 9
	页 10
	页 11
	页 12
	页 13
	页 14
	页 15
	页 16
	页 17
	页 18
	页 19
	页 20
	页 21
	页 22
	页 23
	页 24
	页 25
	页 26
	页 27
	页 28
	页 29
	页 30
	页 31
	页 32
	页 33
	页 34
	页 35
	页 36
	页 37
	页 38
	页 39
	页 40
	页 41
	页 42
	页 43
	页 44
	页 45
	页 46
	页 47
	页 48
	页 49
	页 50
	页 51
	页 52
	页 53
	页 54
	页 55
	页 56
	页 57
	页 58
	页 59
	页 60
	页 61
	页 62
	页 63
	页 64
	页 65
	页 66
	页 67
	页 68
	页 69
	页 70
	页 71
	页 72
	页 73
	页 74
	页 75
	页 76
	页 77
	页 78
	页 79
	页 80
	页 81
	页 82
	页 83
	页 84
	页 85
	页 86
	页 87
	页 88
	页 89
	页 90
	页 91
	页 92
	页 93
	页 94
	页 95
	页 96
	页 97
	页 98
	页 99
	页 100
	页 101
	页 102
	页 103
	页 104
	页 105
	页 106
	页 107
	页 108
	页 109
	页 110
	页 111
	页 112
	页 113
	页 114
	页 115
	页 116
	页 117
	页 118
	页 119
	页 120
	页 121
	页 122
	页 123
	页 124
	页 125
	页 126
	页 127
	页 128
	页 129
	页 130
	页 131
	页 132
	页 133
	页 134
	页 135
	页 136
	页 137
	页 138
	页 139
	页 140
	页 141
	页 142
	页 143
	页 144
	页 145
	页 146
	页 147
	页 148
	页 149
	页 150
	页 151
	页 152
	页 153
	页 154
	页 155
	页 156
	页 157
	页 158
	页 159
	页 160
	页 161
	页 162
	页 163
	页 164
	页 165
	页 166
	页 167
	页 168
	页 169
	页 170
	页 171
	页 172
	页 173
	页 174
	页 175

